



भारत सरकार
GOVERNMENT OF INDIA

डा. राम मनोहर लोहिया अस्पताल, & स्नातकोत्तर
आयुर्विज्ञान शिक्षण एवं शोध संस्थान

Dr. RAM MANOHAR LOHIA HOSPITAL & POST GRADUATE
INSTITUTE OF MEDICAL EDUCATION AND RESEARCH
NEW DELHI

DRUG FORMULARY 2017



From the chair of Medical superintendent



Medicine is ever evolving science and drugs are one of the most important components for treatment of diseases. Poor and weaker sections of society are largely dependent on Govt. health services. All attempts are being made to offer best possible healthcare support to all patients.

Almost 600 different kinds of drugs are procured in Dr RML hospital. Each and every hospital has its own unique needs. This is largely based on the prevalent disease pattern in the locality and prescriber's choices. Administration tries at its best to make available all the required essential drugs.

In Dr RML Hospital, as an initiative to have standard list of drugs, a New Drug Approval committee was formed. This committee evaluates the proposals, and recommends the drug for addition to hospital inventory. Thus attempt is being made to make essential drugs available for best possible patient care.

Over the years this list has grown from few handful drugs to few hundred drugs. Every year young doctors join to the hospital as Faculty, Senior or Junior residents. The pool of junior doctors is changing at frequent intervals. They should be made aware of Drugs available in hospital. It has been observed that new doctors do not have reference book/ inventory list of drugs available at Dr RML hospital. Keeping all these broader things in mind, I thought that it will be appropriate to make a booklet of all the drugs available in hospital Inventory.

Dr (Prof) A. K. Gadpayle
Addl. DG, Director
& Medical Superintendent
Dr RML Hospital, New Delhi
& Director, PGIMER

FOREWORD

New Drug Approval Committee (NDAC) was formed under the guidance of Director Dr A. K Gadpayle. The purpose of NDAC is to review the drugs to be introduced in hospital Inventory. Hospital Inventory needs to be updated regularly so as newer and more effective drugs will be made available in the hospital. This will help poor and needy patients taking treatment from Dr RML Hospital. Also it will help Doctors to make better prescribing choices. From the administrative point of view, procurement is based on the decisions made by NDAC.

It has been observed that new Doctors do not have reference book/ inventory list of drugs available at Dr RML hospital. Keeping all these broader things in mind, Hon. Director has given instructions to make a booklet of all the drugs available in hospital Inventory.

All the drugs are arranged alphabetically and as per pharmacological classification. So one can find the availability of drug in alphabetical list Or as per pharmacological classification. In each group drugs are categorised as per their available dosage forms. Along with the name of drugs, dosage form, strength and type of approval is also mentioned.

We would like to thanks Dr (Prof) A.K. Gadpayle, Addl. Director General, Director & Medical Superintendent, Dr RML Hospital for his valuable guidance and support.

The undersigned strove for accuracy and updating to the extent possible. Please excuse any omissions, which were inadvertent. By using handy terms, we have tried to make this guide as user friendly for day to day retrieval as possible.

We thank all NDAC Members, Dr Yashwant Singh, Dr Kiran Chaudhari, Dr Manohar K. Shrivastava, Dr. S. Bhargav and Shri Madan Lal for their inputs. We also acknowledge the efforts taken by CMO Store Incharge for cross checking and modification of the list.

Dr S.N. Deshpande
Chairman NDAC
Professor and Head of Deptt.
Psychiatry

Dr Pratap Singh
Member NDAC
Associate Prof. Medicine

Dr Manik S. Ghadlinge
Member Secretary
Asst. Professor Pharmacology

Introduction & Guide for Users

- In this formulary, the generic term ‘drug’ is used for medicine/prescription drug.
- All drugs available at Dr Ram Manohar Lohia Hospital are arranged in alphabetical list and according to pharmacological classification.
- Alphabetical list for drug is divided into sections like Injections, IV infusions, tablets / capsules, Syrups and Topical preparations.
- This list will be updated from time to time. For recent approvals please contact CMO In-Charge, Drug store or the New Drug Approval Committee.
- For inclusion of drug into the formulary, user department should apply to the NDAC in prescribed format along with necessary documents as needed.
- After a meeting with the User Department, the NDAC will review the suitability and may recommend the drug for addition in Inventory.
- Final and administrative approval rests with the Medical Superintendent.
- **Type of approvals**
 - ▶ **Regular approval-** Drug is available for all departments for general use
 - ▶ **Specific approval-** Drug is approved for specific department only.
 - ▶ **Restricted approval-** Drug will be issued with signature of designated faculty members against the name of patient.
- End user department needs to ensure rational use of the drug.
- End user department should raise demand and maintain stock as per their need.
- Approval by Medical Superintendent, NDAC and drug store is for procurement purpose only. This does not mean that all drugs listed in this formulary, will be always available in Medicinal Stores of this hospital.
- User departments should contact Medical Stores for procurement of specific drugs.
- Due procedures and instructions laid down by Government are to be followed for procurement.

INDEX

Proforma for Approval of New Drug in Formulary

Alphabetical Classification

S. No.	Category	Page No
	Injectables	3
	IV Fluids & Nutritional products	9
	Dialysis Fluids & Irrigation Solutions	9
	Tablets & Capsules	10
	Liquids & Topicals	15

Pharmacological Classification

S. No.	Category	Page No
	Antimicrobials	19
	Antibiotics	19
	Anti-Fungal Drugs	21
	Antiviral	21
	Antiamoebic & Antigiardiasis	21
	Antileishmaniasis	21
	Antimalarial	22
	Anthelminitics	22
	Antidotes, Chelating Agents & Drugs used in poisoning	22
	Vitamin, Minerals & Nutrition	22
	Anti Inflammatory / Analgesic / Anti Pyretic (NSAIDs)	23
	Opioids & Perioperative Medications	24
	Anaesthetics	25
	General Anaesthetics & Muscle Relaxants & Related	25
	Local Anaesthetics	25
	Medicines for Psychiatric Disorders	26
	Antipsychotics	26
	Sedative & Hypnotics	27

S. No.	Category	Page No
	Anticonvulsant Medicines	27
	Antiparkinsonian Drugs	27
	Cardiovascular System	28
	Anticoagulants, Antiplatelets & Fibrinolytics	30
	Diuretics	30
	Anti-Asthmatic drugs & Antitussive	30
	Gastro Intestinal Tract	31
	Drugs for peptic ulcer	31
	Anti emetics	32
	Laxatives	32
	Antidiarrhoeals	32
	Antispasmodics	32
	Endocrinology	33
	Antidiabetic	33
	Corticosteroids	33
	Gonadal Sex Hormones	34
	Dermatology	34
	Eye & ENT	35
	Cytotoxic /Anticancer	37
	Immunomodulators	37
	Haemopoietic drugs	38
	Sera Immunologicals & Blood Products	38
	Vaccines	38
	Genito Urinary	38
	Electrolyte	39
	I.V. Fluids	39
	Plasma Expander Dialysis Fluid	40
	Irrigation Solution	40
	Miscellaneous	40

**PGIMER & DR. RML HOSPITAL, NEW DELHI.
PROFORMA FOR APPROVAL OF NEW DRUG IN THE
HOSPITAL INVENTORY**

Name of Department-

Name of Officer I/c-

Contact No. & Email:-

1. Name of Medicine to be introduced & Its Details:

(If proposed drug is FDC or contains more than one ingredients, specify all ingredients with their strength)

Generic name of proposed drug	
Dosage form (tab, Inj, Syp)	
Strength (mg, mg/ml) Also mention Packing(Ampoule/vial)	
Name of Manufacturer /manufacturers (If single manufacturer kindly specify it)	

2. Indication for which approval is sought:

3. Justification/ Rationale (reason the proposed drug is required or preferred over currently available therapy in inventory.)

4. Any other benefits/advantage of the proposed drug.(*e.g. Cost effectiveness*)

5. Side effects of proposed drug

6. Target population

Out Patient Inpatient Both

7. Are you recommending any restrictions for use of proposed drug?

Yes No

8. If YES, please indicate what restrictions should apply.

(*e.g. to be provided with countersign of faculty/ specialist. Only for IPD patients, etc*)

9. Whether drug is approved by DCGI for said indications

Yes No

10. Whether drug is available in India

Yes No

11. Whether proposed drug is from WHO/ National essential medical drug list

Yes No

12. Name drugs available/ currently used in our institute for proposed indication

13. Demand of Drugs that could be replaced or modified if this drug is approved

14. Attach any clinical guidelines/ protocols/ efficacy studies if available in favor of proposed drug

15. Cost:

Unit cost :

Estimated No. of patient to be benefited with this proposed drug :

Estimated quantity required per year :

Total cost/year :

16. Mention if it requires any specific storage facility/Licensing

17. Any other relevant information you want to submit

Sign and name of Officer Incharge
With stamp

Date:

Signature of HOD
With stamp

Date:

ALPHABETICAL INDEX

DR. RAM MANOHAR LOHIA HOSPITAL DRUG FORMULARY

INJECTABLES

Sr No	Name of Drug	Dosage Form	Approval Type
1.	5 flucytosine	Vial	Specific
2.	5-Fluorouracil 500mg / 5 ml Injection 5ml	Vial	Specific
3.	Abciximab 10mg/ 5ml		Specific (Cardiology)
4.	ACTH (Synacthen) 250 mg inj		Specific (Endocrinology)
5.	Acyclovir 500 mg Injection	Vial	Specific
6.	Adenosine 3mg / ml Injection (2ml)	Vial	Specific
7.	Adrenaline Bitartrate 1 mg / ml Injection 1ml	Amp	Regular
8.	Adriamycin 50mg	Vial	Specific
9.	Alteplase 50 mg		Specific restricted (Neurology)
10.	Amikacin 100/250 mg Injection	Vial	Specific (Peds, CTVS)
11.	Amikacin Sulphate 500mg/2ml Injection 2 ml vial	Vial	Regular
12.	Aminophylline 25 mg / ml Injection.(10ml)	Amp	Regular
13.	Amiodarone 150 mg/3ml Injection(3ml)	Amp	Specific
14.	Amoxicillin 1gm + Clavulnic Acid 0.2gm (1.2 gm Inj)	Vial	Regular
15.	Amphotericin -B 50 mg for Injection	Vial	Regular
16.	Amphotericin -B lipid complex 100mg/20ml	Vial	Regular
17.	Ampicillin Sodium 500 mg Injection vial	Vial	Regular
18.	Anti gas gangrene serum (AGGS) 10000 IU	Vial	Regular
19.	Anti Rabies Serum 300 IU / ml (5ml)	Vial	Regular
20.	Anti Rabies Vaccine(T C A R V) 2.5 IU/ 0.5ml(single dose) (0.5ml)	Amp	Regular
21.	Anti Tetnus Vaccine 10Doses (5ml)	Vial	Regular
22.	Anti Tetnus Vaccine 5 Doses (2.5ml)	Vial	Regular
23.	Anti Thymocyte globulin (ATG) 250mg	Vial	Regular
24.	Antisnake Venom (cobra-0.60mg, russell viper-0.60 mg, common krait-0.45mg, saw scaled viper-0.45 mg)/ml (10ml)	Vial	Regular
25.	Antitetanus Human Immunoglobulin 500 IU Injection (Tetglob) (1.5ml)	Amp	Regular
26.	Aprotinin 14mg/10ml (10ml)	Amp	Specific
27.	Artesunate 60 mg Injection	Vial	Regular
28.	Atracurium Besylate 10 mg / ml Injection 2.5ml	Amp	Regular

29.	Atropine Sulphate 0.6 mg / ml Injection 1ml amp.	Amp	Regular
30.	Azithromycin 500 mg Injection	Vial	Regular
31.	Aztreonam 1 gm	Vial	Specific
32.	Basiliximab inj (strength as per demand of user)		Specific (Renal Transplant)
33.	Benzathine Penicillin 12 lacs, units Injection	Vial	Specific
34.	Benzyl Penicillin 10 lacs units Injection	Vial	Specific
35.	Bleomycin 15 mg Inj	Vial	Specific (Pediatrics)
36.	Bupivacaine 0.25% 20 ml	Amp	Specific
37.	Bupivacaine 0.5% + dextrose 4ml	Amp	Specific
38.	Bupivacaine in Dextrose 0.5% + 7.5% Injection 20ml	Amp	Regular
39.	Caffeine citrate injection (3ml) and Oral preparation (0.3ml & 1.5 ml)		Specific (Pediatrics)
40.	Calcium Gluconate 10% w/v Injection (10ml)	Amp	Regular
41.	Cefazoline 1gm Injection	Vial	Specific
42.	Cefepime 1gm	Vial	Specific
43.	Ceftazidime 1g Injection	Vial	Regular
44.	Ceftriaxone Sodium 1gm Injection	Vial	Regular
45.	Cefepirone 1gm	Vial	Specific
46.	Cefepirone 500mg + Sulbactam 500mg (1gm vial)	Vial	Specific
47.	Cefuroxime Sodium 750 mg Injection (vial)	Vial	Specific
48.	Celecoxib inj	Vial	Specific Intensive care
49.	Chloramphenicol Sodium Succinate 1g Injection	Vial	Regular
50.	Chloroquine Phosphate (equivalent to 40mg of Chloroquine/ml) (5 ml)	Amp	Regular
51.	Ciprofloxacin 2mg/ml (100 ml)	Bottle	Regular
52.	Clindamycin 600mg/4ml (4ml vial)	Amp	Specific
53.	Clopidogrel Accuphase 50mg/ml (1ml, 2 ml)	Amp	Regular
54.	Cloxacillin Sodium 250 mg Injection (vial)	Vial	Regular
55.	colistin methanosulfonate	Vial	Specific
56.	Cyclophosphamide 500 mg/1000mg Injection (powder form)	Vial	Specific
57.	Cyclosporine 100 mg / ml Concentrate for Injection 50ml	Bottle	Specific
58.	Cytarabine 100mg/vial, 1 gm/vial Inj	Vial	Specific (Pediatrics)
59.	Dacarbazine 200/500 mg/vial Inj	Vial	Specific (Pediatrics)
60.	Dalteparin 7500 units		Specific (Med, Cardio)
61.	Daunorubicin 20 mg Inj	Vial	Specific (Pediatrics)
62.	Desferrioxamine Mesylate 500 mg Injection	Vial	Specific \ Restricted
63.	Dexamethasone Sodium Phosphates 4 mg / ml Inj 2ml	Amp	Regular
64.	Dexmedetomidine 200 mcg/2ml inj	Amp	Specific (Anaesthesia)
65.	Diazepam 5mg/ml (2ml)	Amp	Regular
66.	Diclofenac Sodium 25 mg / ml Injection 3ml	Amp	Regular

67.	Digoxin 0.25 mg / ml Injection 2ml	Amp	Regular
68.	Diltiazem Hydrochloride 5 mg/ ml Injection (5ml)	Amp	Specific
69.	Dobutamine 50mg/ml Injection 5ml	Amp	Regular
70.	Dopamine Hydrochloride 40 mg / 5ml Injection 5ml	Amp	Regular
71.	Doxorubicin Hydrochloride 2mg / ml Injection 5ml/25ml	Vial	Specific (Pediatrics)
72.	Enalapril Maleate 1.25 mg / ml Injection (1ml)	Amp	Specific
73.	Epsilon Amino Caproic acid 1 gm/vial	vial	Specific CTVS
74.	Erythropoetin 3000iu /2000iu	Vial	Nephrology/Pediatrics
75.	Erythropoetin 20000 iu	Vial	Nephrology
76.	Esmolol 10 mg / ml Injection (10ml)	Vial	Specific
77.	Esmolol 250mg/ml	Vial	Specific
78.	Etomidate- Lipuro 2mg/ml (10 ml) Inj	Amp	Specific Anaesthesia
79.	Etophylline 169.mg+Theophylline 50.6mg)/2ml (2ml) (Deriphyllin)	Amp	Regular
80.	Evicel (Fibrin sealant)	Vial	Specific Neurosurgery, CTVS
81.	Fentanyl 50mcg/ml 2ml/10ml	Amp	Specific
82.	Filgrastim 300 mcg	PFS	Specific Pediatric surgery
83.	Fluconazole 200mg/100ml	Bottle	Regular
84.	Flumazenil 2mg	Amp	Specific
85.	Fluphenazine deconate 25mg / ml (1ml)	Amp	Specific Psychiatry
86.	Flurescein 20% 3ml	Vial	Specific(Eye)
87.	folic acid 15mg , vitamin B12 500mcg , Niacinamide 200 mg /ml 10 ml (vitcofol)	Vial	Specific
88.	Fondaparinux 2.5 mg PFS		Specific(Med,Cardio)
89.	Frusamide 10 mg/ ml Injection 2ml	Amp	Regular
90.	Ganciclovir Lyophilised 500mg/vial	Vial	Specific
91.	Gentamicin Sulphate 80 mg / 2ml Injection 2ml vial	Vial	Regular
92.	Glycopyrrolate 0.2mg / ml (1ml)	Amp	Regular
93.	Granulocyte CSF 300 mcg inj		Specific Pediatrics, CTVS
94.	Haloperidol 5 mg / ml Injection 1ml	Amp	Specific
95.	Haloperidol 50 mg / ml long acting	Amp	Specific
96.	Heparin Sodium 25000 IU / ml Injection 2ml	Amp	Regular
97.	Hepatitis immunoglobulin 100IU/2ml		Specific(Pediatrics)
98.	Human Immunoglobulin 5gm\100ml (100ml)	Bottle	Specific
99.	Human Chorionic Gonadotropic hormone 2000/5000 IU		Specific Endocrinology
100.	Hyaluronidase 1500 IU/ ml Injetion (1ml)	Vial	Regular
101.	Hydrocortisone sodium succinate 100mg	Vial	Regular
102.	Hyoscine Butyl Bromide 20 mg / ml Injection 1ml	Amp	Regular
103.	Imipenem 500mg +cilastatin 500mg	Vial	Specific
104.	Immunoglobulin 5gm vial IV	Vial	Specific Nephrology
105.	Indomethacin 1mg/vial		Specific(Pediatrics)

106.	Insulin (Plain) 40 IU / ml Injection 10ml (human)	Vial	Regular
107.	Insulin(Lente) 40IU/ml Injection 10ml (human)	Vial	Regular
108.	Iron dextran (50 mg/ml) [Imferon] 2ml	Amp	Specific
109.	Isoprenaline Hydrochloride 2 mg / ml Inj (2ml)	Amp	Specific
110.	IV IG 1g/20ml ampoules		Specific(Pediatrics)
111.	Ketamine Hydrochloride 10 mg / ml Injection 10ml	Vial	Regular
112.	L-asparaginase 5000/10000 KU	Vial	Specific
113.	Leucovorin calcium 50mg	Vial	Specific
114.	Levofloxacin 5mg/ml(100ml)	Bottle.	Regular
115.	LHRH (Triptorelin) 0.1 mg Inj		Specific Endocrinology
116.	Lignocaine Hydrochloride 2% Injection 30ml	Vial	Regular
117.	LignocaineHydrochloride 20mg+ Adrenaline Bitartrate 0.01mg/ml (30ml)	Vial	Regular
118.	Linezolid 600mg/300ml	Bottle.	Regular
119.	Lorazepam 2mg/ml(2ml)	Amp	Regular
120.	L-ornithine -L-aspartate (Hepamerz Injection) 5gm/10ml (10ml)	Amp	Specific
121.	Low moleculer weight heparin 40mg / 0.4 ml (0.4ml)	Pfs	Regular
122.	Low moleculer weight heparin 60mg / 0.6ml (0.6ml)	Pfs	Regular
123.	Magnesium Sulphate 500 mg /ml Injection (2ml)	Amp	Regular
124.	Magnesium sulphate 50% w/v/1ml	Amp	Specific
125.	Mephentermine 30mg/ml (10ml)	Amp	Regular
126.	Meropenem 125mg/250 mg/1 gm (vial)	Vial	Specific
127.	Methotrexate 50 mg / ml Injection 2ml	Vial	Regular
128.	Methyl Ergometrine Maleate 0.2 mg / ml Injection 1ml	Amp	Regular
129.	Methylprednisolone Acetate 125\500\1000mg	Vial	Specific
130.	Metoclopramide Hydrochloride 5 mg / ml Inj 2ml	Amp	Regular
131.	Metoprolol Tartrate 1 mg / ml Injection 5ml	Amp	Specific
132.	Metronidazole 500mg/100ml (100ml)	Bottle	Regular
133.	Midazolam 5 mg / ml Injection (1ml)	Amp	Regular
134.	Milrinone 1mg/ml (10ml)	Amp	Specific
135.	Mistabron(mucolytic agent) 600mg/3ml(3ml)	Amp	Specific
136.	Mixtard25:75 (25% soluble insulin+75% isopane insulin)/40IU/ml (10ml)	Vial	Regular
137.	Mixtard30:70 (30% soluble insulin+70% isophane insulin)/40 IU/ml (10ml)	Vial	Regular
138.	Morphine Sulphate 15 mg / ml Injection	Amp	Regular
139.	Multivitamin injection	Amp	Regular
140.	Naloxone Hcl 20mcg/ml (2ml)	Vial	Specific
141.	Neostigmine Methylsulphate 0.5 mg / ml Injection 1ml	Amp	Regular
142.	Netlimycin 300mg/3ml (3ml amp.),50mg/ml 9ml amp)	Vial	Specific

143.	Nitroglycerine 1mg/ml Injection (5ml)	Amp	Regular
144.	Noradrenaline 4mg/ml (2ml)	Amp	Specific
145.	Octrotide 500mcg	Vial	25 Vials Buffer
146.	Ofloxacin 200mg/100ml (100 ml)	Bottle.	Specific
147.	Ondensterone 2mg /ml (2ml)	Amp	Specific
148.	Oxytocin 5 /10 IU / ml (1ml)	Amp	Regular
149.	Pancuronium Bromide 2 mg/ml Injection 2ml	Amp	Regular
150.	Papaverine Inj	Amp	Specific CTVS
151.	Pantaprazole 40mg/10ml (10ml)	Vial	Regular
152.	Paracetamol 150 mg / ml Injection 2ml	Amp	Regular
153.	Paracetamol IV 100mg /500mg 100ml infusion		Specific(Urology)
154.	Paracetamol IV 1gm with manitol and cysteine HCl		Specific(Anaesthesia)
155.	Pentazocine Lactate 30 mg / ml Injection 1ml	Amp	Regular
156.	Pethidine Hydrochloride 50 mg,100 / ml Injection	Amp	Regular
157.	Prostaglandin F2-ALPHA 125\250 mcg	Pfs	Specific
158.	Pheniramine Maleate 22.75 mg / ml Injection 2ml	Amp	Regular
159.	Phenobarbitone 200 mg / ml Injection (1 ml)	Amp	Regular
160.	Phenoxybenzamine 50mg/ml (1ml)	Amp	Specific
161.	Phenylephrine hydrochloride 10 mg/ml		
162.	Phenytoin Sodium 50 mg / ml Injection (2ml)	Amp	Regular
163.	Pipracillin 4gm+Tazobactam 500mg (4.5gm vial)	Vial	Regular
164.	Piperacillin tazobactam 125/250 mg Inj		
165.	Polidocanol 3%		Specific(Gastroenterology)
166.	Potassium chloride 150mg/10ml (10ml)	Amp	Regular
167.	PPD 5 TU / 0.1ml (5ml)	Vial	Specific
168.	Promethazine Hcl 25 mg / ml Injection 2ml	Amp	Regular
169.	Propofol 1% 10ml	Vial	Regular
170.	Prostaglandin E 1	Amp	Specific(PaedS)
171.	Protamine sulphate 10mg/ml (5ml)	Amp	Specific
172.	Quinine Dihydrochloride 300 mg / ml Injection (2ml)	Amp	Specific
173.	Ranitidine Hydrochloride 25 mg / ml Injection 2ml.	Amp	Regular
174.	Rituximab 500 mg Inj		
175.	Rocuronium Bromide 100mg/ml (10ml)	Vial	Regular
176.	Ropivacaine Hydrochloride 0.5% inj (20 ml)	Amp	Specific Anaesthesia
177.	Sildenafil citrate Inj		Specific Pediatrics
178.	Sodium Valproate 100mg/ml (5ml)	Amp	Regular
179.	Sodium bi carbonate 7.5 % w/v (10ml)	Amp	Regular
180.	Sodium Nitroprusside 50mg/5ml (5ml)	Amp	Specific
181.	Sodium Stibogluconate(equ.to pentavalent antimony) 100 mg / ml Injection 30ml	Vial	Specific
182.	St Thomas Cardioplegia solution II 20 ml	Vial	Specific CTVS

183.	Streptokinase 15,00,000 IU Injection (10ml)	Vial	Regular
184.	Succinyl Choline Chloride 50 mg/ ml Injection 10ml	Vial	Regular
185.	Sufentanyl 50mcg/ml (1ml,2ml,5ml)	Amp	Specific
186.	Surfactant bovine/synthetic 3ml/8ml Replaced by Natural Surfactant	Vial	Neonatology
187.	Tenecteplase	Vial	Specific CCU, Trauma RR
188.	Terbutaline Sulphate 0.5 mg / ml Injection (1ml)	Amp	Regular
189.	Testosterone 100 mg/250 mg Inj		Specific Endocrinology
190.	Thiamine inj	Vial	Specific
191.	Thiopentone Sodium 1g Injection	Vial	Regular
192.	Thymoglobulin / inj Anti-Thymocyte Globulin (strength as per demand of user)		Specific(Renal Transplant
193.	Teicoplanin 400mg(vial)	Vial	Specific
194.	Teicoplanin 200mg/3ml (Targocid)	Vial	Specific
195.	Tirofiban inj 5mg/100ml	Bottle	Specific(Cardiology)
196.	Tramadol 50mg/ml (2ml)	Amp	Regular
197.	Tranexamic Acid 100mg/ml (5ml)	Amp	Specific
198.	Triamcinolone 40 mg/mlInj (1 ml)	Vial	Specific Skin
199.	Vancomycin Hydrochloride 125/250 mg Inj	Vial	Specific Pediatrics
200.	Vancomycin Hydrochloride 500mg Inj	Vial	Regular
201.	Vasopressin 20 IU	Vial	Specific
202.	Vecuronium Bromide 4mg/2ml (2ml)	Amp	Regular
203.	Verapamil Hydrochloride 2.5 mg / ml Injection 2ml	Amp	Regular
204.	Vinblastine 10 mg Inj	Vial	Specific Pediatrics
205.	Vincristine Sulphate 1 mg / ml Injection 1ml	Vial	Regular
206.	Vitamin K (menadione sod. Bisulphite) 10mg/ml (1ml)	Amp	Regular
207.	Water for Injection 5 ml	Amp	Regular
208.	Xylocard 50ml (Lignocaine 2% Injection IV)	Vial	Regular
209.	Xylotop (dental cartridge) 2ml cartridge	Cartridge	Regular
210.	Yellow Fever Vaccine (5/10doses)	Vial	Specific
211.	Zuclopenthixol acetate 50 mg Inj	Vial	Specific Psychiatry

IV FLUIDS and NUTRITION

Sr No	Name of Drug	Dosage Form	Approval Type
1.	0.9% Normal Saline (N\S) 500 ml	Bottle	Regular
2.	20% intralipid 100ml	Bottle	Specific (Pediatrics)
3.	3% Normal Saline (N\S) 50 ml	Bottle	Specific
4.	3% sodium chloride I/V 250 ml	Bottle	Specific (Pediatrics)
5.	Amino Acids (10%w/v) 200 ml	Bottle	Regular
6.	Compd.Sod. Lactate (R\L) 500ml	Bottle	Regular
7.	Dext. Normal Saline (DNS) 50 ml	Bottle	Specific
8.	Dext. Normal Saline (DNS) 500 ml	Bottle	Regular
9.	Dextran 40 (500ml)	Bottle	Specific
10.	Dextran 40, 10% w/v (500ml)	Bottle	Specific
11.	Dextrose 10% 500 ml (D10%)	Bottle	Regular
12.	Dextrose 25% 100 ml	Bottle	Regular
13.	Dextrose 5% 500 ml (D5%)	Bottle	Regular
14.	Dextrose 50 % 100 ml	Bottle	Regular
15.	Fat Emulsion (10%) 500ml	Bottle	Regular
16.	Haemaccel 500 ml	Bottle	Regular
17.	HTK cardioplegia solution		Specific CTVS
18.	Human Albumin 20% (100ml/50ml)	Bottle	Regular
19.	Hydroxy ethyl starch 10% 500ml	Bottle	Regular
20.	Hydroxy ethyl starch 6% 500ml	Bottle	Regular
21.	Intralipid 20% 100 ml IV	Bottle	Specific Pediatrics
22.	Isotonic electrolyte solution Chloride/lactate free IV infusion	Bottle	Specific Anesthesia
23.	Mannitol 20% 350 ml	Bottle	Regular
24.	Paediatric maintenance infusion (Mutiple electrolyte & dextrose 5%) Isolyte-P 500 ml	Bottle	Regular
25.	Parenteral nutrition supplement (oliclinomel N 4 550) 2000 ml Bag		Specific Burns Only
26.	TPN Admixture for central line 1000 ml/ 1200 Kcal		Specific Anesthesia
27.	TPN Triple chamber bag with fish oil 700 ml	Bottle	Specific Anesthesia

DIALYSIS FLUIDS AND IRRIGATION SOLUTIONS

1.	C.A.P.D. fluid 1.5%	Can	Specific
2.	Distilled Water 5lt.can	Can	Specific
3.	H.D. fluid Acetate 10lt. Can	Can	Specific
4.	H.D. fluid Part A 10lt. Can	Can	Specific
5.	Normal Saline 2000ml (Irrigation Solution)	Bottle	Specific
6.	Peritoneal Dialysis (P.D.) Fluid (5 lit. Can)	Can	Regular

TABLET /CAPSULES

Sr No	Name of Drug	Dosage Form	Approval Type
1.	Acenocoumarol 4mg	Tab	Specific
2.	Acetazolamide 250mg	Tab	Regular
3.	Acetretin 25mg	Tab	Specific
4.	Acetyl Salicylic Acid 350 mg Tablets (dispersible)	Tab	Regular
5.	Acyclovir 200 mg Tablets	Tab	Specific
6.	Albendazole 400mg	Tab	Regular
7.	Allopurinol 100 mg tab	Tab	Specific (Nephro)
8.	Alprazolam 0.25 mg Tablets	Tab	Regular
9.	Amitriptyline Hydrochloride 25 mg Tablets	Tab	Regular
10.	Amlodepin 2.5 mg	Tab	Specific
11.	Amlodipine 5 mg Tablets	Tab	Regular
12.	Amoxycillin Trihydrate 250 mg Capsules	Cap	Regular
13.	Amoxycillin Trihydrate 250 mg+Clavulanic acid125mg Tablet	Tab	Regular
14.	Amoxycillin Trihydrate 500 mg+Clavulanic acid125mg Tablet	Tab	Regular
15.	Ampicillin 250 mg Capsules	Cap	Regular
16.	Antacid Tablets (Dried Aluminum Hydroxide gel 300mg, Magnesium aluminium silicate hydrate 50mg, magnesium hydroxide 25mg , simethicone 25mg)	Tab	Regular
17.	Aripiprazole 10 mg	Tab	Specific Psychiatry
18.	Ascorbic Acid 500 mg Tablets	Tab	Regular
19.	Asprin 350 mg (Asprin 350mg + Cal Carbonate 105mg + Anh. Citric acid 35mg)	Tab	Regular
20.	Atenolol 50 mg Tablets	Tab	Regular
21.	Atomoxetine 10 mg tablet	Tab	Specific Psychiatry
22.	Atorvastatin 10 mg	Tab	Regular
23.	Atorvastatin 40 mg	Tab	Regular
24.	Azithromycin 250 mg	Tab	Specific \Restricted
25.	Baclofen 10, 20 mg	Tab	Specific Psychiatry
26.	B.Complex (Vit.B1-10mg, B2-1mg, B6-1mg, B12-5mcg, cal.pantothenate2.5mg, nicotinamide-20mg)	Tab	Regular
27.	Benzethiazide25mg+Triamterine 50mg	Tab	Regular
28.	Betahistine hydrochloride 16mg		Specific (Ent)
29.	Bisacodyl 5mg tablet	Tab	Regular
30.	Bromhexine hydrochloride 8mg	Tab	Regular
31.	Cabergoline 0.5 mg	Tab	Specific \Restricted

32.	Caffeine Citrate Injection (3ml) and Oral Preparation (03ml & 1.5 ML)		Specific(Pediatrics)
33.	Calcium acetate	Tab	Specific
34.	Calcium citrate/carbonate 500 mg Tablets	Tab	Regular
35.	Carbamazepine 200mg Tablet	Tab	Regular
36.	Carbamazepine 400 mg control release Tablets	Tab	Specific
37.	Carbimazole 5mg	Tab	Specific \Restricted
38.	Carvedilol 3.125mg tablets	Tab	Regular
39.	Cefuroxime Axetil 500 mg	Tab	Specific \Restricted
40.	Cephalexin 500mg	Cap	Regular
41.	Cetirizine 10mg	Tab	Regular
42.	Charcol 250mgTablets	Tab	Regular
43.	Chloroquine Phosphate 250mg Tablets (eqv to 150mg base)	Tab	Regular
44.	Chlorpromazine Hydrochloride 100 mg Tablets	Tab	Regular
45.	Ciprofloxacin Hydrochloride 500 mg Tablets	Tab	Regular
46.	Clindamycin 300mg	Cap	Specific \Restricted
47.	Clobazam 10 mg	Tab	Specific
48.	Clofazimine 100mg	Tab	Specific
49.	Clonidine Hydrochloride 100 mcg Tablets	Tab	Regular
50.	Clomipramine 50 mg tablet	Tab	Specific Psychiatry
51.	Clopidogrel 75mg	Tab	Regular
52.	Cloxacillin Sodium 250 mg Capsules	Cap	Regular
53.	Clozapine 25mg/100mg	Tab	Specific
54.	Cyclophosphamide 50 mg Tablets	Tab	Specific
55.	Cyclosporine 50 mg/100mgCapsules	Cap	Specific
56.	Cyproheptadine 4mg	Tab	Regular
57.	Danazol 200mg	Tab	Regular
58.	Deferasirox 100/400 mg	Tab	Pediatres
59.	Deferiprone 250 mg, 500 mg capsules	Cap	Pediatres
60.	Dexamethasone 0.5 mg Tablets	Tab	Regular
61.	Diazepam 5 mg Tablet	Tab	Regular
62.	Diclofenac Sodium 50 mg Tablets	Tab	Regular
63.	Digoxin 0.25 mg Tablets	Tab	Regular
64.	Dihydroxy chloroquin 200mg	Tab	Specific
65.	Diloxanide furoate 500mg	Tab	Specific
66.	Diltiazem Hydrochloride30 mg Tablets	Tab	Regular
67.	Domperidone 10mg	Tab	Regular

68.	Donepezil 10 mg	Tab	Specific psychiatry
69.	Dothiepin Hydrochloride 25mg	Tab	Regular
70.	Doxycycline Hydrochloride 100 mg Capsules	Cap	Regular
71.	Enalapril Maleate 5 mg Tablets	Tab	Regular
72.	Erythromycin Stearate 250 mg Tablets	Tab	Regular
73.	Escitalopram 10 mg Tablet	Tab	Specific psychiatry
74.	Estradiol valerate 1mg	Tab	Specific
75.	Estrogen Premarin 0.625 mg	Tab	Specific Endocrinology
76.	Ethamsylate 500 mg/250 mg	Tab	Regular
77.	Ethinyl estradiol 30 mcg + levonorgestrel 150 mcg (oral contraceptive)	Tab	Specific Endocrinology
78.	Ferrous Salt Equivalent to 60 mg elemental Iron Tablets	Tab	Regular
79.	Fluconazole 100 mg (scord tablets only)	Tab	Regular
80.	Fludrocortisone 100 mcg Tablet	Tab	Specific Endocrinology
81.	Fluoxetine Hydrochloride 20 mg Capsules	Cap	Regular
82.	Folic acid 5mg	Tab	Regular
83.	Frusemide 40 mg Tablets	Tab	Regular
84.	Furazolidone 100 mg Tablets	Tab	Specific
85.	Glibenclamide 5 mg Tablets	Tab	Regular
86.	Glipizide 5mg	Tab	Regular
87.	Griseofulvin 125 mg Tablets	Tab	Specific
88.	Haloperidol 10 mg Tablet	Tab	Regular
89.	Hydrocortisone 5 mg tab	Tab	Specific Endocrinology
90.	Hydrochlorthiazide 25mg	Tab	Regular
91.	Hydroxyzine HCl 25mg/10mg	Tab	Specific
92.	Hyoscine Butyl Bromide 10 mg Tablets	Tab	Regular
93.	Ibuprofen 400 mg Tablets	Tab	Regular
94.	Imipramine Hydrochloride 25mg/75 mg Tablets	Tab	Regular
95.	Indomethacin 50 mg/75 mg	Cap	Regular
96.	Isosorbide Dinitrate 10 mg Tablets	Tab	Regular
97.	Isosorbide Mononitrate 20 mg Tablets	Tab	Specific
98.	Itraconazole tab 100mg	Tab	Specific (Ent
99.	Labetalol 100 mg	Tab	Specific
100.	Lamotrigine 5mg, 25mg, 100 mg	Tab	Specific
101.	Levodopa +Carbidopa 125mg/275mg	Tab	Specific
102.	Levofloxacin tab		Specific(Nephro)
103.	Linezolid 600 mg	Tab	Specific \Restricted
104.	Lithium carbonate 300mg	Tab	Specific
105.	Theophylline 200mg/400mg Long acting	Tab	Specific

106.	Lorazepam 1mg tablets	Tab	Regular
107.	Losartan 50 mg	Tab	Regular
108.	Mebendazole 100mg	Tab	Regular
109.	Metformin 500 mg Tablets	Tab	Regular
110.	Methotrexate 2.5 mg Tablets	Tab	Specific
111.	Metalozone 5mg tab	Tab	Specific(Nephro)
112.	Metoclopramide Hydrochloride 10 mg	Tab	Regular
113.	Metoprolol Tartrate 50 mg /100mgTablets	Tab	Regular
114.	Metronidazole 400 mg Tablets	Tab	Regular
115.	Methoxypsoralen 10 mg	Tab	Specific Skin
116.	Mirtazepine 15 mg Tab	Tab	Specific psychiatry
117.	Misoprostol 100mcg/200mcg	Tab	Specific
118.	Multivitamins Tablets	Tab	Regular
119.	Mycophenolate Mofetil Tablet (Strength as Per Demand of User)	Tab	Specific (Renal Transplant)
120.	Nifedipine 5mg Sublingual capsules	Cap	Specific
121.	Nitazoxanide 500 mg	Tab	Specific
122.	Norethindrone acetate 5mg	Tab	Regular
123.	Norfloxacin 400 mg Tablets	Tab	Regular
124.	Ofloxacin 200 mg	Tab	Specific \Restricted
125.	Olanzapine 5/10mg	Tab	Specific
126.	Ornidazole 500mg	Tab	Specific
127.	Oxacarbazepine 300/150 mg Tablets	Tab	Specific
128.	Pantoprazole 40 mg	Tab	Regular
129.	Paracetamol 500 mg Tablets	Tab	Regular
130.	Phenazopyridine (Pyridium) 200mg	Tab	Specific
131.	Pheniramine Maleate 25 mg	Tab	Regular
132.	Phenobarbitone 60 mg Tablets	Tab	Regular
133.	Phenytoin Sodium 100 mg Tablets	Tab	Regular
134.	Phenoxybenzamine 10 mg cap	Cap	Specific CTVS
135.	Pioglitazone 15mg	Tab	Regular
136.	Prazopress 5mg tab		Specific(Nephro)
137.	Prednisolone 5mg/10mg tablets	Tab	Regular
138.	Prednisolone 20mg Scored tablets	Tab	Regular
139.	Procarbazine Hcl 50 mg Capsules	Tab	Specific
140.	Prochlorperazine Maleate 5 mg Tablets (Stemetil)	Tab	Regular
141.	Procyclidine 5 mg	Tab	Specific psychiatry
142.	Progesterone 10 mg Tab	Tab	Specific Endocrinology
143.	Promethazine Hydrochloride 25 mg / ml Injection 2ml	Amp	Regular

144.	Propranolol Hydrochloride 40 mg Tablets	Tab	Regular
145.	Pyridoxine 10 mg Tablets	Tab	Specific
146.	Pyrimethamine 25 mg	Tab	Specific
147.	Quetipine 100 mg tab	Tab	Specific psychiatry
148.	Quinine Sulphate 300 mg Tablets	Tab	Specific
149.	Ramipril 5mg tab	Tab	Specific(Nephro)
150.	Ranitidine Hydrochloride 150 mg Tablets	Tab	Regular
151.	Risperidone 2mg Tablet	Tab	Regular
152.	Salbutamol Sulphate 4 mg Tablet	Tab	Regular
153.	Sertaline 100mg/50mg	Tab	Specific
154.	Sildenafil 25 Mg Tab	Tab	Specific CTVS
155.	Simethicone 80mg+Activated charcol 250mg	Tab	Specific \Restricted
156.	Sodium Valproate 200 mg Tablets	Tab	Regular
157.	Spironolactone 100 mg Tablets	Tab	Regular
158.	Tacrolimus Tablet (Strength as Per Demand of User)	Tab	Specific (Renal Transplant)
159.	Tamulosen 0.4 mg tab	Tab	Specific (Nephro)
160.	TERRAZOCIN 2mg/1mg	Tab	Spec Urology
161.	Tetracycline Hydrochloride 250 mg Capsules	Cap	Specific
162.	Thalidomide 50mg/100mg	Tab	Specific
163.	Theophyllin 23 mg +Etophylline 77mg Tablets	Tab	Regular
164.	Theophyllin 69mg +Etophylline 231mg Tablet	Tab	Regular
165.	Thyroxin Sodium 100mcg tablets	Tab	Regular
166.	Torsamide 20 mg (scored tab)	Tab	Specific
167.	Tranexemic Acid 100mg	Tab	Regular
168.	Trazadone 50/100mg	Tab	Specific
169.	Trifluoperazine Hydrochloride 5 mg Tablet	Tab	Regular
170.	Trihexiphenidyl 2mg	Tab	Regular
171.	Trimethoprim & Sulphamethoxazole (160mg+800 mg) Tab	Tab	Regular
172.	Trypsin +Chymotrypsin (eq.to 100000 units of enzymatic activity)	Tab	Regular
173.	Valganciclovir Hydrochloride Tablet (Strength As Per Demand Of User)	Tab	Specific(Renal Transplant)
174.	Venlafaxine Extended Release 37.5/75 mg	Tab	Specific psychiatry
175.	Verapamil Hydrochloride 40 mg Tablets	Tab	Regular
176.	Vitamin A&D Capsules	Tab	Specific
177.	Voriconazole 200mg	Tab	Specific (Ent)
178.	Warfarin 2.5mg/5mg	Tab	Specific

LIQUIDS AND TOPICAL

Sr No	Name of Drug	Dosage Form	Approval Type
1.	Alkaline nasal powder (1part sod.bicarb,1part sod.biborate,2parts sod.chloride)	Powder	Regular
2.	Alumina and Magnesia Oral Suspension 200ml	Suspension	Regular
3.	Amoxycillin 125 mg / 5 ml Oral Suspension 60ml Bottle	Suspension	Regular
4.	Amoxycillin 200 mg +Clavulanic acid 28.5mg/ 5ml Oral Suspension 30ml Bottle	Suspension	Regular
5.	Apraclonidine 1% eye drop	Eye Drop	Specific
6.	Atropine Sulphate 1% Eye Ointment 5gm	Eye Ointment	Regular
7.	B Complex (B1-5mg, B2-2.5mg, B6-1.5mg, B12-5mcg, nicotinamide -50mg, D-Panthenol-5mg) / 5ml (200ml)	Syrup	Regular
8.	Beclomethasone Dipropionate 250 mg/dose Inhaler-200MD	Inhaler	Specific (Respiratory Clinic)
9.	Beclomethasone Dipropionate 50 mg /dose Inhaler 200MD (Respiratory Clinic)	Inhaler	Specific
10.	Benzyl Benzoate 25% w/w Lotion 100ml	Lotion	Regular
11.	Betamethasone 0.05% w/w Ointment 15gm	Ointment	Regular
12.	Betamethasone Eye/ Ear Drop 0.5mg/ml 15ml	Eye Drop	Regular
13.	Bimatoprost 0.03% + Timolol 0.5% Eye Drop (At Leat 80 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
14.	Boric Acid Powder 500gm	Powder	Regular
15.	Brimonidine tartarate 0.15% (5 ml) (At Leat 120 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
16.	Bromhexine hydrochloride Syrup 4mg/5ml	Syrups	Specific
17.	Budesonide (100mcg /puff)	Inhaler	Specific (Respiratory Clinic)
18.	Budesonide (200mcg /puff) Metered Dose Inhaler	Inhaler	Specific (Respiratory Clinic)
19.	Budesonide +fomoterol (200mcg+6 mcg)	Inhaler	Specific (Respiratory Clinic)
20.	Budesonide Solution 1mg/2ml (2ml)	Respule	Regular
21.	Calamine powder 500gm	Powder	Regular
22.	Calcium Phosphorous Syrup 200 ml Bottle (82 mg Ca, 200 IU vit D per 5 ml)	Syrup	Specific (Pediatrics)
23.	Cefixime 50mg/5ml syp 30ml Bottle	Syrups	Specific \Restricted
24.	Cephalexin 125mg/5ml syp 60ml Bottle	Syrups	Regular
25.	Chloral hydrate 500mg/5ml	Syrups	Specific
26.	Chloramphenicol 0.5% Drops Eye 5ml	Eye Drop	Specific
27.	Chloramphenicol 1% Ointment Eye Applicaps	Applicap	Regular
28.	Chloroquine Phosphate 50 mg / 5 ml Syrup 60ml	Syrups	Specific

29.	Ciprofloxacin H Cl 0.3%+Dexamethasone 0.1% Ear Drops 5ml	Ear Drop	Regular
30.	Ciprofloxacin Hydrochloride 0.3% Drops Eye/ear 5ml	Eye Drop	Regular
31.	Clotrimazole ear drop 1 % w/v 5ml	Ear Drop	Regular
32.	Clotrimazole 1% ear drop 10ml	Ear Drop	Regular
33.	Clotrimazole 1% w/w cream 15 gm	Cream	Regular
34.	Clotrimazole 1% w/w Lotion 15ml	Lotion	Regular
35.	Clotrimazole 100 mg Vaginal Pessaries	Pessaries	Specific
36.	Cloxacillin Sodium 125 mg / 5 ml Syrup 60ml Syrups	Bottle	Regular
37.	Coal Tar 6%+ Salicylic Acid 3% ointment	Ointment	Specific
38.	Cyproheptadine Syrup 2mg/5ml 200ml	Syrups	Regular
39.	Desflurane 250 ml	Inhalation	Specific
40.	Desmopressin spray Bottle User should mention strength and packing at the time of sending demand	Bottle	Specific Endocrinology
41.	Dexamethorphan 30mg/5ml	Syrup	Regular
42.	Dextrose Powder 100gm	Powder	Regular
43.	Diclofenac Gel 1% w/v 30gm	Ointment	Regular
44.	Digoxin 0.05mg/ml (30ml)	Syrups	Specific
45.	Digoxin elixir 50 mcg/5 ml 60 ml bottle	Elixir	Specific Pediatrics
46.	Di-sodium hydrogen Citrate (alkacitral) 1.4gm /5ml(100ml)	Syryup	Regular
47.	Distilled water 5 lit	Can	
48.	Domperidone 5mg/5ml (30ml)	Syrups	Specific
49.	Dorzolamide HCl 2% (5 ml) (At Leat 120 Drops/ Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
50.	Erythromycin stearate 125 mg / 5 ml - 60ml Bottle	Suspension	Regular
51.	Estroil cream	Cream	Regular
52.	Ethyl chloride spray	Spray	Specific
53.	Ferrous Salt Sulphate/fumarate 60mg/5ml 200ml Bottle	Syrups	Regular
54.	Folic acid drops 5 ml	Drop	Specific Pediatrics
55.	Framycetin Skin cream 20gm/100gm	Cream	Regular
56.	Frusamide 10 mg/ml	Syrup	Specific CTVS
57.	G B H C 1% w/w Lotion 100ml	Lotion	Regular
58.	Gatifloxacin 0.3% eye drops 5ml	Eye Drop	Regular
59.	Gentamicin Sulphate 0.3% Drops 5ml	Eye Drop	Regular
60.	Glucose in glycerin 25%	Eye Drop	Regular
61.	Glycerine		Regular
62.	Gum Paint 20gm	Lotion	Regular
63.	Halothane Inhalation 250ml	Inhalation	Specific
64.	Heparin & Nicotamide (Thrombophob) Ointment (20gm)	Ointment	Regular
65.	High Protein Powder	Tin	Regular
66.	Homatropine Hydrobromide 2% Eye Drops 5ml	Eye Drop	Regular
67.	Human Milk Fortified Sachets		Specific Pediatrics

68.	Hydroxy Propyl Methyl Cellulose 2% (2ml)	Eye Drop	Specific
69.	Hydroxyzine hydrochloride 10mg/5ml (100ml)	Syrups	Specific
70.	Icthyol glycerin ear drops	Eye Drop	Regular
71.	Ipratropium metred dose inhaler 200 mc/ dose	Inhaler	Specific
72.	Ipratropium bromide 250 mcg/ml (15ml) Solution	Respule	Regular
73.	Isoflurane Inhalation 100ml/250ml	Inhalation	Regular
74.	Lanolin 500gm		Regular
75.	Latanoprost 0.005% (2.5 ml) eye drop (At Least 80 Drops/Vial with metered dose/ controlled dropper)	Eye drop	Specific Ophthalm
76.	Levonorgestrel Intra Uterine contraceptive device	IUCD	Specific OB.GY
77.	Lidocaine lozenges	lozenges	Specific ENT
78.	Lignocaine Hydrochloride 2% Gel 30gm	Tube	Regular
79.	Lignocaine Hydrochloride 4% Topical 30ml	Topical	Regular
80.	Liq. Piscis carb		Regular
81.	Liq.Paraffin 3.75ml + Milk of magnesia 11.25ml per 15ml (Cremaffin) 170ml pack	Syrups	Regular
82.	Liquid Lactulose (lactulose 10gm/ 15ml) 100ml	Syrups	Regular
83.	Liquid paraffin		Regular
84.	Low Birth Weight formula 500 gm	Box	Specific Pediatrics
85.	Metronidazole Syrup 200mg/5ml(100ml)	Syrups	Regular
86.	Multivitamin Drop 15ml	Drops	Regular
87.	Nitrous Oxide Inhalation	Inhalation	Regular
88.	Oral Rehydration Salts 27.9gm	Powder	Regular
89.	Oxymetazoline Hydrochloride 0.05% Nasal Drops 10ml	Eye Drop	Regular
90.	Paracain 0.5% Eye Drop 5ml	Eye Drop	Regular
91.	Paracetamol 125 mg / 5ml Syrup 60ml	Syrups	Regular
92.	p-dichlorobenzene 2% + benzocaine 2.7% chlorbutol 5% + terpineol oil 15% 10ml drop (solivax)		Regular
93.	Phenylephrine Hydrochloride Ophthalmic Solution 10% 5ml	Eye Drop	Regular
94.	Phenytoin sodium 125mg/5ml (100ml)	Syrups	Specific
95.	Pilocarpine 2% Eye Drops 5ml	Eye Drop	Regular
96.	Polymixin B sulphate 5000 unit + neomycin sulphate 1700 unit Powder 10gm	Powder	Regular
97.	Polymixin B sulphate 5000 U + neomycin sulphate 1700 U Skin Ointment 20gm	Ointment	Regular
98.	Polymyxin B sulph.5000u + neomycin sulph.1700u Eye Ointment 5gm	Eye Ointment	Regular
99.	Potassium chloride 1.5gm/15ml (200ml)	Syrup	Regular
100.	Potassium Chloride 3gm/30ml (200ml)	Syrups	Regular
101.	Potassium Permanganate crystals 500gm	Crystal	Regular
102.	Povidone Iodine 5% w/v soln.100ml	Solution	Regular

103.	Povidone Iodine 5% w/w cream 250gm	Cream	Regular
104.	Povidone Iodine scrub 7.5% 500ml	Scrub	Regular
105.	Promethazine Hydrochloride 2.5mg/5ml(100ml)	Syrups	Regular
106.	Proparacaine 0.5% eye drop	Eye Drop	Specific
107.	Protien Powder	Powder	Regular
108.	Salbutamol 100 mcg / dose Inhaler-200MD	Inhaler	Specific (Respiratory Clinic)
109.	Salbutamol 200 mcg / dose	Inhaler	Specific (Respiratory Clinic)
110.	Salbutamol Solution 5mg/ml (15ml)	Respule	Regular
111.	Salbutamol Sulphate 2 mg / 5 ml Syrup 100ml	Syrups	Specific
112.	Salicylic Acid Powder 500gm	Powder	Regular
113.	Sevoflurane 250ml	Inhalation	Specific
114.	Silver Sulphadiazine Cream 1% w/w 500gm	Cream	Regular
115.	Sodium Valproate 200mg/5ml (200ml)	Syrups	Specific
116.	Sulphacetamide Sodium 10% Eye Drops 10ml	Eye Drop	Specific
117.	Sulphacetamide Sodium 20% Eye Drops 10ml	Eye Drop	Regular
118.	Timolol Maleate 0.25% Eye Drops 5ml	Eye Drop	Regular
119.	Timolol Maleate 0.5% Eye Drops 5ml	Eye Drop	Regular
120.	Tiotropium Bromide 20mcg/puff (200 MD)	Inhaler	Specific (Respiratory Clinic)
121.	Tonoferon drop 15ml	Drops	Specific
122.	Travoprost 0.004% (2.5 ml) (At Leat 80 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
123.	Travoprost 0.004% + Timolol 0.5% (2.5 ml) (At Leat 80 Drops/Vial with metered dose/ controlled dropper)	EyeDrop	Specific Ophthalm
124.	Tricoflos oral solution 500mg/5ml	Syrups	Specific
125.	Trimethoprim 40mg+Sulphamethoxazole 200 mg / 5ml Oral Suspension 50ml Bottle	Syrups	Specific
126.	Vaseline (soft paraffin)		Regular
127.	Xylocaine 10% spray	Spray	Specific
128.	Zinc OxidePowder 500gm	Powder	Regular

DR. RAM MANOHAR LOHIA HOSPITAL DRUG FORMULARY

PHARMACOLOGICAL CLASSIFICATION

ANTIMICROBIALS		
ANTIBIOTICS		
Amikacin 100/250 mg Injection	Vial	Specific (Peds, CTVS)
Amikacin Sulphate 500mg/2ml Injection 2 ml vial	Vial	Regular
Amoxycillin 1gm + Clavlunic Acid 0.2gm (1.2 gm Injection)(vial)	Vial	Regular
Ampicillin Sodium 500 mg Injection vial	Vial	Regular
Azithromycin 500 mg Injection(vial)	Vial	Regular
Aztreonam 1 gm	Vial	Specific
Benzathine Penicillin 12 lacs, units Injection(vial)	Vial	Specific
Benzyl Penicillin 10 lacs units Injection (vial)	Vial	Specific
Cefazoline 1gm Injection (vial)	Vial	Specific
Cefeperazone 1gm (vial)	Vial	Specific
Cefeperazone 500mg+Sulbactam 500mg (1gm vial)	Vial	Specific
Cefepime 1gm(vial)	Vial	Specific
Ceftazidime 1g Injection(vial)	Vial	Regular
Ceftriaxone Sodium 1gm Injection (vial)	Vial	Regular
Cefuroxime Sodium 750 mg Injection(vial)	Vial	Specific
Chloramphenicol Sodium Succinate 1g Injection(vial)	Vial	Regular
Clindamycin 600mg/4ml(4ml vial)	Amp	Specific
Cloxacillin Sodium 250 mg Injection (vial)	Vial	Regular
colistin methanosulfonate	Vial	Specific
Gentamicin Sulphate 80 mg / 2ml Injection 2ml vial	Vial	Regular
Imipenem 500mg +cilastatin 500mg (vial)	Vial	Specific
Meropenem 1gm (vial)	Vial	Specific
Netilmicin 300mg/3ml (3ml amp.),50mg/ml 9ml amp)	Vial	Specific
Piperacillin tazobactam 125/250 mg Inj		
Pipracillin 4gm+Tazobactam 500mg (4.5gm vial)	Vial	Regular
Teicoplanin 400mg(vial)	Vial	Specific
Ticoplanin 200mg /3ml (Targocid)	Vial	Specific
Vancomycin Hydrochloride 125/250 mg Inj	Vial	Specific Peds
Vancomycin Hydrochloride 500mg Injection(vial)	Vial	Regular

Iv infusion		
Ciprofloxacin 2mg/ml (100 ml)	Bottle.	Regular
Levofloxacin 5mg/ml(100ml)	Bottle.	Regular
Linezolid 600mg/300ml	Bottle.	Regular
Metronidazole 500mg/100ml (100ml)	Bottle	Regular
Ofloxacin200mg/100ml(100 ml)	Bottle.	Specific
TABLET/CAPSULES		
Amoxicillin Trihydrate 250 mg Capsules	Cap	Regular
Amoxicillin Trihydrate 250 mg+Clavulanic acid125mg Tablet	Tab	Regular
Amoxicillin Trihydrate 500 mg+Clavulanic acid125mg Tablet	Tab	Regular
Ampicillin 250 mg Capsules	Cap	Regular
Azithromycin 250 mg	Tab	Specific \Restricted
Cefuroxime Axetil 500 mg	Tab	Specific \Restricted
Cephalexin 500mg	Cap	Regular
Ciprofloxacin Hydrochloride 500 mg Tab	Tab	Regular
Clindamycin 300mg	Cap	Specific \Restricted
Cloxacillin Sodium 250 mg Capsules	Cap	Regular
Doxycycline Hydrochloride100 mg Cap	Cap	Regular
Erythromycin Stearate 250 mg Tablets	Tab	Regular
Furazolidone 100 mg Tablets	Tab	Specific
Levofloxacin	Tab	Specific (nephro)
Linezolid 600 mg	Tab	Specific \Restricted
Norfloxacin 400 mg Tablets	Tab	Regular
Ofloxacin 200 mg	Tab	Specific \Restricted
Tetracycline Hydrochloride 250 mg Cap	Cap	Specific
Trimethoprim & Sulphamethoxazole (160mg+800 mg) Tablets	Tab	Regular
SYRUPS		
Amoxicillin 125 mg / 5 ml Oral Suspension 60ml Bottle	Bottle.	Regular
Amoxicillin 200 mg +Clavulanic acid 28.5mg/5ml Oral Suspension 30ml Bottle	Bottle.	Regular
Cephalexin 125mg/5ml syp 60ml Bottle	Bottle.	Regular
Cefixime 50mg/5ml syp 30ml Bottle	Bottle.	Specific \Restricted
Cloxacillin Sodium 125 mg / 5 ml Syrup 60ml Bottle	Bottle.	Regular
Erythromycin stearate 125 mg / 5 ml Oral Suspension 60ml Bottle	Bottle.	Regular
Trimethoprim 40mg+Sulphamethoxazole 200 mg/5ml Oral Susp (50ml)	Bottle.	Specific

ANTI FUNGAL MEDICINES		
INJECTIONS		
5 flucytosine	Vial	Specific
Amphotericin -B 50 mg for Injection	Vial	Regular
Amphotericin -B lipid complex 100mg/20ml	Vial	Regular
Fluconazole 200mg/100ml	Bottle	Regular
TABLETS/CAPSULES		
Fluconazole 100 mg (scord tablets only)	Tab	Regular
Griseofulvin 125 mg Tablets	Tab	Specific
Itraconazole tab 100mg	Tab	Specific (ENT)
Voriconazole 200mg	Tab	Specific (ENT)
OINTMENTS/LOTION		
Clotrimazole cream 1% 15gm	Tube	Regular
Clotrimazole Lotion 1% w/v 15ml	Vial	Regular

ANTIVIRAL		
INJECTIONS		
Acyclovir 500 mg Injection	Vial	Specific
Ganciclovir Lyophilised 500mg/vial	Vial	Specific
TABLETS/CAPSULES		
Acyclovir 200 mg Tablets	Tab	Specific
Valganciclovir hydrochloride Tab (strength as per demand of user)	Tab	Specific(Renal Transplant)

ANTIAMOEBIC & ANTIGIARDIASIS		
INFUSION		
Metronidazole 500mg/100ml (100ml)	Bottle	Regular
TABLETS/CAPSULES		
Diloxanide Furoate 500mg	Tab	Specific
Metronidazole 400 mg Tablets	Tab	Regular
Nitazoxanide 500 mg	Tab	Specific
Ornidazole 500mg	Tab	Specific
SYRUPS		
Metronidazole Syrup 200mg/5ml(100ml)	Bottle	Regular

ANTILEISHMANIASIS MEDICINES		
INJECTIONS		
Sodium Stibogluconate (eqv.to pentavalent antimony) 100mg/ml Inj 30ml	Vial	Specific

ANTIMALARIAL MEDICINES		
INJECTIONS		
Artesunate 60 mg Injection	Vial	Regular
Chloroquine Phosphate (equivalent to 40mg of Chloroquine/ml) (5 ml)	Amp	Regular
Quinine Dihydrochloride 300 mg / ml Injection (2ml)	Amp	Specific
TABLETS/CAPSULES		
Chloroquine Phosphate 250mg Tablets (equivalent to 150mg base)	Tab	Regular
Pyrimethamine 25 mg	Tab	Specific
Quinine Sulphate 300 mg Tablets	Tab	Specific
SYRUPS		
Chloroquine Phosphate 50 mg / 5 ml Syrup 60ml	Bottle	Specific

ANTHELMINTICS		
Albendazole 400mg	Tab	Regular
Mebendazole 100mg	Tab	Regular

ANTIDOTES, CHELATING AGENTS & DRUGS USED IN POISONING		
INJECTIONS		
Antisnake Venom (cobra-0.60mg, russell viper-0.60mg, common krait-0.45mg, saw scaled viper-0.45mg) / ml (10ml)	Vial	Regular
Atropine Sulphate 0.6 mg / ml Injection 1ml amp.	Amp	Regular
Desferrioxamine Mesylate 500 mg Injection	Vial	Specific \Restricted
Flumazenil 2mg	Amp	Specific
Protamine sulphate 10mg/ml (5ml)	Amp	Specific
TABLET /CAPSULES		
Deferasirox 100/400 mg	Tab	Pediatrics
Deferiprone 250 mg, 500 mg capsules	Cap	Pediatrics
Simethicone 80mg + Activated Charcol 250mg	Tab	Specific \Restricted

VITAMINS, MINERALS & NUTRITION		
INJECTIONS		
folic acid 15mg , vitamin B12 500mcg , Niacinamide 200 mg /ml 10 ml (vitcofol)	Vial	Specific
Iron dextran (50 mg/ml) [Imferon] 2ml	Amp	Specific
L-ornithine -L-aspartate (Hepamerz Injection) 5gm/10ml (10ml)	Amp	Specific
Multivitamin injection	Amp	Regular
thiamine Inj 100 mg	Vial	Specific
Vitamin K (menadione sod. Bisulphite) 10mg/ml (1ml)	Amp	Regular

INFUSION		
20% intralipid 100ml		Specific (Pediatrics)
Amino Acids (10% w/v) 200 ml	Bottle	Regular
Fat Emulsion (10%) 500ml	Bottle	Regular
Human Albumin 20% 50/100ml	Bottle	Regular
Parental nutrition supplement (oliclinomel N 4 550) 2000 ml	Bag	Specific Burns Only
TPN Admixture for central line 1000 ml/ 1200 Kcal		Specific Anesthesia
TPN Triple chamber bag with fish oil 700 ml	Bottle	Specific Anesthesia
TABLETS/CAPSULES		
Ascorbic Acid 500 mg Tablets	Tab	Regular
Calcium citrate/carbonate 500 mg Tablets	Tab	Regular
Multivitamins Tablets	Tab	Regular
Pyridoxine 10 mg Tablets	Tab	Specific
vitamin A&D Capsules	Cap	Regular
Ferrous Salt Equivalent to 60 mg elemental Iron Tablets	Tab	Regular
Folic acid 5mg	Tab	Regular
B.Complex (vit.B1-10mg,B2-1mg,B6-1mg,B12-5mcg, cal.pantothenate 2.5mg, nicotinamide-20mg)	Tab	Regular
SYRUPS/DROP/POWDER		
B Complex(B1-5mg,B2-2.5mgB6-1.5mg,B12-5mcg, nicotinamide-50mg,D-Panthenol-5mg)/ 5ml (200ml)	Bottle	Regular
Calcium Phosphorous Syrup 200 ml Bottle (82 mg Ca, 200 IU vit D per 5 ml)	Syrup	Specific (Pediatrics)
Ferrous Salt Sulphate/fumarate 60mg/5ml 200ml (equivalent to 60mg elemental iron)	Bottle.	Regular
folic acid drops 5 ml	Drops	Specific (Pediatrics)
Multivitamin Drop 15ml	Vial	Regular
Protein Powder	Tin	Regular
Tonoferon drop 15ml	Vial	Specific

ANTI INFLAMATORY / ANALGESIC / ANTI PYRETICS		
INJECTION		
Diclofenac Sodium 25 mg / ml Injection 3ml	Amp	Regular
indomethacin 1mg/vial		Specific (pediatrics)
Paracetamol 100mg /500mg 100ml IV infusion		Specific (urology)
Paracetamol 150 mg / ml Injection 2ml	Amp	Regular
Paracetamol IV 1gm with manitol and cysteine hydrochloride		Specific (anaesthesia)
Tramadol 50mg/ml (2ml)	Amp	Regular

TABLETS/CAPSULES		
Acetyl Salicylic Acid 350 mg Tablets (dispersible)	Tab	Regular
Asprin 350 mg (Asprin 350mg + Cal Carbonate 105mg + Anh. Citric acid 35mg)	Tab	Regular
Diclofenac Sodium 50 mg Tablets	Tab	Regular
Dihydroxy chloroquin 200mg	Tab	Specific
Ibuprofen 400 mg Tablets	Tab	Regular
Paracetamol 500 mg Tablets	Tab	Regular
Trypsin+Chymotrypsin (equ.to 100000 units of enzymatic activity)	Tab	Regular
Indomethacin 50 mg/75 mg	Cap	Regular
Trypsin +Chymotrypsin	Tab	Regular
SYRUPS		
Paracetamol 125 mg / 5ml Syrup 60ml	Bottle	Regular
OINTMENT		
Diclofenac Gel 1% w/v 30gm	Tube	Regular

OPIOID ANALGESICS		
INJECTION		
Fentanyl 50mcg/ml 2ml/10ml	Amp	Specific
Morphine Sulphate 15 mg / ml Injection	Amp	Regular
Pentazocine Lactate 30 mg / ml Injection 1ml	Amp	Regular
Pethidine Hydrochloride 50 mg,100 / ml Injection	Amp	Regular
Sufentanyl 50mcg/ml (1ml,2ml,5ml)	Amp	Specific

PREOPERATIVE MEDICATION & SEDATION FOR SHORT TERM PROCEDURE		
INJECTIONS		
Atropine Sulphate 0.6 mg / ml Injection (1ml)	Amp	Regular
Diazepam 5 mg / ml Injection 2ml	Amp	Regular
Glycopyrrolate 0.2mg / ml (1ml)	Amp	Regular
Lorazepam 2mg/ml(2ml)	Amp	Regular
Midazolam 5 mg / ml Injection (1ml)	Amp	Regular

ANAESTHETICS		
LOCAL & GENERAL ANAESTHETICS, MUSCLE RELAXANTS & INTENSIVE CARE		
FOR INHALATION		
Desflurane 250 ml	Bottle	Specific
Halothane Inhalation 250ml	Bottle	Specific
Isoflurane Inhalation 100ml/250ml	Bottle	Regular
Nitrous Oxide Inhalation	Gas	Regular
Sevoflurane 250ml	Bottle	Specific
INJECTIONS		
Atracurium Besylate 10 mg / ml Injection 2.5ml	Amp	Regular
Celecel inj	Vial	Specific Intensive care
Ketamine Hydrochloride 10 mg / ml Injection 10ml	Vial	Regular
Naloxone Hcl 20mcg/ml (2ml)	Vial	Specific
Neostigmine Methylsulphate 0.5 mg/ ml Injection 1ml	Amp	Regular
Pancuronium Bromide 2 mg/ml Injection 2ml	Amp	Regular
Propofol 1% 10ml	Vial	Regular
Rocuronium Bromide 100mg/ml (10ml)	Vial	Regular
Succinyl Choline Chloride 50 mg/ ml Injection 10ml	Vial	Regular
Thiopentone Sodium 1g Injection	Vial	Regular
Vecuronium Bromide 4mg/2ml (2ml)	Amp	Regular
Ropivacaine Hydrochloride 0.5% inj (20 ml)	Amp	Specific Anaesthesia
Etomidate- Lipuro 2mg/ml (10 ml) Inj	Amp	Specific Anaesthesia
Dexmedetomidine 200 mcg/2ml inj	Amp	Specific (Anaesthesia)
Ropivacaine Hydrochloride 0.5% inj (20 ml)	Amp	Specific Anaesthesia
Bupivacaine 0.25% 20 ml	Amp	Specific
Bupivacaine 0.5% +dextrose 4ml	Amp	Specific
Bupivacaine in Dextrose 0.5% +7.5% Injection 20ml	Amp	Regular
Lignocaine Hydrochloride 2% Injection 30ml	Vial	Regular
Lignocaine Hydrochloride 20mg + Adrenaline Bitartrate 0.01mg/ml (30ml)	Vial	Regular
Xylotop (dental cartridge) 2ml cartridge	Cartridge	Regular
Fentanyl 50mcg/ml 2ml/10ml	Amp	Specific
SYRUPS		
Chloral hydrate 500mg/5ml	Bottle	Specific

TOPICAL		
10% Xylocaine spray	Spray	Specific
Ethyl chloride spray	Spray	Specific
Lignocaine Hydrochloride 2% Gel 30gm	Tube	Regular
Lignocaine Hydrochloride 4% Topical 30ml	Bot.	Regular

MEDICINES FOR PSYCHOTIC DISORDER		
INJECTIONS		
Clopixol Accuphase 50mg/ml (1ml,2 ml)	Amp	Regular
Fluphenazine deconate 25mg / ml (1ml)	Amp	Specific
Haloperidol 5 mg / ml Injection 1ml	Amp	
Haloperidol 50 mg / ml long acting	Amp	Specific
Zuclopenthixol acetate 50 mg Inj	Vial	Specific Psychiatry
TABLETS/CAPSULES		
Amitriptyline Hydrochloride 25 mg Tablets	Tab	Regular
Aripiprazole 10 mg	Tab	Specific Psychiatry
Atomoxetine 10 mg tablet	Tab	Specific Psychiatry
Baclofen 10, 20 mg	Tab	Specific Psychiatry
Chlorpromazine Hydrochloride 100 mg Tablets	Tab	Regular
Clomipramine 50 mg tablet	Tab	Specific Psychiatry
Clozapine 25mg/100mg	Tab	Specific
Donepezil 10 mg	Tab	Specific psychiatry
Dothiepin Hydrochloride 25mg	Tab	Regular
Escitalopram 10 mg Tablet	Tab	Specific psychiatry
Fluoxetine Hydrochloride 20 mg Capsules	Cap	Regular
Haloperidol 10 mg Tablet	Tab	Regular
Imipramine Hydrochloride 25mg/75 mg Tablets	Tab	Regular
Lithium Carbonate 300mg	Tab	Specific
Mirtazepine 15 mg Tab	Tab	Specific psychiatry
Olanzapine 5/10mg	Tab	Specific
Procyclidine 5 mg	Tab	Specific psychiatry
Quetipine 100 mg tab	Tab	Specific psychiatry
Risperidone 2mg Tablet	Tab	Regular
Sertaline 100mg/50mg	Tab	Specific
Trazadone 50/100mg	Tab	Specific
Trifluoperazine Hydrochloride 5 mg Tablet	Tab	Regular
Trihexiphenidyl 2mg	Tab	Regular
Venlafaxine Extended Release 37.5/75 mg	Tab	Specific psychiatry

SYRUPS		
Tricoflos oral solution 500mg/5ml	Syrup	Specific

SEDATIVE AND HYPNOTICS		
INJECTION		
Diazepam 5mg/ml (2ml)	Amp	Regular
Lorazepam 2mg /ml (2ml)	Amp	Specific
TABLETS/CAPSULES		
Alprazolam 0.25 Mg Tablets	Tab	Regular
Clobazam 10 Mg	Tab	Specific
Diazepam 5 Mg Tablet	Tab	Regular
Lorazepam 1mg Tablets	Tab	Regular

ANTICONVULSANT MEDICINES		
INJECTIONS		
Magnesium Sulphate 500 mg /ml Injection (2ml)	Amp	Regular
Magnesium sulphate 50% w/v/1ml	Amp	Specific
Phenobarbitone 200 mg / ml Injection (1ml)	Amp	Regular
Phenytoin Sodium 50 mg / ml Injection (2ml)	Amp	Regular
Sod. Valproate 100mg/ml (5ml)	Amp	Regular
TABLETS/CAPSULES		
Carbamazepine 200 mg Tablets	Tab	Regular
Carbamazepine 400 mg control release Tablets	Tab	Specific
Lamotrigine 5mg,25mg, 100 mg	Tab	Specific
Oxacarbamazepine 300/150 mg Tablets	Tab	Specific
Phenobarbitone 60 mg Tablets	Tab	Regular
Phenytoin Sodium 100 mg Tablets	Tab	Regular
Sodium Valproate 200 mg Tablets	Tab	Regular
SYRUPS		
Phenytoin Sodium 125mg/5ml (100ml)	Bottle	Specific
Sodium Valproate 200mg/5ml (200ml)	Bottle	Specific
MEDICINE USED IN PARKINSONISM		
TABLETS/CAPSULES		
Levodopa + Carbidopa 125 mg/275 mg	Tab	specific

CARDIOVASCULAR SYSTEM		
INJECTIONS		
Adenosine 3mg / ml Injection (2ml)	Vial	Specific
Adrenaline Bitartrate 1 mg / ml Injection 1ml amp.	Amp	Regular
Amiodarone 150 mg/3ml Injection (3ml)	Amp	Specific
Digoxin 0.25 mg / ml Injection 2ml	Amp	Regular
Diltiazem Hydrochloride 5 mg/ ml Injection (5ml)	Amp	Specific
Dobutamine 50mg/ml Injection 5ml	Amp	Regular
Dopamine Hydrochloride 40 mg / 5ml Injection 5ml	Amp	Regular
Enalapril Maleate 1.25 mg / ml Injection (1ml)	Amp	Specific
Epsilon Amino Caproic acid 1 gm/vial	Vial	Specific CTVS
Esmolol 10 mg / ml Injection (10 ml)	Vial	Specific
Esmolol 250mg/ml	Vial	Specific
Isoprenaline Hydrochloride 2 mg / ml Injection (2ml)	Amp	Specific
Mephentermine 30mg/ml (10 ml)	Amp	Regular
Metoprolol Tartrate 1 mg/ ml Injection 5ml	Amp	Specific
Milrinone 1mg/ml (10ml)	Amp	Specific
Nitroglycerine 1mg/ml Injection (5ml)	Amp	Regular
Noradrenaline 4mg/ml (2ml)	Amp	Specific
Papaverine Inj	Amp	Specific CTVS
Phenoxybenzamine 50mg/ml (1ml)	Amp	Specific
Phenylephrine hydrochloride 10 mg/ml		
Sildenafil citrate Inj		Specific Pediatrics
Sodium Nitroprusside 50mg/5ml (5ml)	Amp	Specific
Vasopressin 20IU	Vial	Specific
Verapamil Hydrochloride 2.5 mg / ml Injection 2ml	Amp	Regular
Xylocard 50ml (Lignocaine 2% Inj I V)	Vial	Regular
TABLETS/CAPSULES		
Amlodepin 2.5 mg	Tab	Specific
Amlodepine 5 mg Tablets	Tab	Regular
Atenolol 50 mg Tablets	Tab	Regular
Atorvastatin 10 mg	Tab	Regular
Atorvastatin 40 mg	Tab	Regular
Carvedilol 3.125mg tablets	Tab	Regular
Clonidine Hydrochloride 100 mcg Tablets	Tab	Regular
Clopidogrel 75 mg	Tab	Regular
Digoxin 0.25 mg Tablets	Tab	Regular
Diltiazem Hydrochloride 30 mg Tablets	Tab	Regular
Enalapril Maleate 5 mg Tablets	Tab	Regular
Isosorbide Dinitrate 10 mg Tablets	Tab	Regular
Isosorbide Mononitrate 20 mg Tablets	Tab	Specific

Labetalol 100 mg	Tab	Specific
Losartan 50 mg	Tab	Regular
Metoprolol Tartrate 50 mg /100mgTablets	Tab	Regular
Nifedipine 5mg Sublingual capsules	Cap	Specific
Phenoxybenzamine 10 mg cap	Cap	Specific CTVS
Prazopress 5mg tab	Tab	Specific (Nephro)
Propranolol Hydrochloride 40 mg Tablets	Tab	Regular
Ramipril 5mg tab	Tab	Specific (Nephro)
Sildenafil 25 Mg Tab	Tab	Specific CTVS
Verapamil Hydrochloride 40 mg Tablets	Tab	Regular

SYRUPS		
Digoxin 0.05mg/ml (30ml)	Bottle	Specific
Digoxin Elixir 60ml (50mcg/5ml)		Specific (Pediatrics)
Potassium Chloride 1.5gm/15ml (200ml)	Bottle	Regular
Potassium Chloride 3gm/30ml (200 ml)	Bottle	Regular
Frusemide 10 mg/ml	Syrup	Specific CTVS
St Thomas Cardioplegia solution II 20 ml	Vial	Specific CTVS
HTK cardioplegia solution		Specific CTVS

DIURETICS		
INJECTIONS		
Frusemide 10 mg/ ml Injection 2ml	Amp	Regular
TABLETS/CAPSULES		
Acetazolamide 250mg	Tab	Regular
Benzethiazide25mg+Triamterine 50mg	Tab	Regular
Frusemide 40 mg Tablets	Tab	Regular
Hydrochlorthiazide 25mg	Tab	Regular
Metalozone 5mg	Tab	Specific (Nephro)
Spironolactone 100 mg Tablets	Tab	Regular
Torsamide 20 mg (scored tab)	Tab	Specific
SYRUPS		
Furosemide syp 10mg/ml	Syp	Specific (Pediatrics)

ANTICOAGULANTS, ANTIPLATELETS & FIBRINOLYTICS , ANTIFIBRINOLYTICS		
INJECTIONS		
Alteplase 50 mg		Specific restricted (Neurology)
Abciximab 10mg/ 5ml		Specific (Cardiology)
Aprotinin 14mg/10ml (10ml)	Amp	Specific
Dalteparin 7500 units		Specific (Medicine, Cardiology)
Epsilon Amino Caproic acid 1 gm/vial	Vial	Specific CTVS
Fondaparinux 2.5 mg PFS	PFS	Specific (Medicine, Cardiology)
Heparin Sodium 25000 IU / ml Injection 2ml	Amp	Regular
Low molecular weight heparin 40mg / 0.4 ml (0.4ml)	Pfs	Regular
Low molecular weight heparin 60mg / 0.6ml (0.6ml)	Pfs	Regular
Streptokinase 15,00,000 IU Injection (10ml)	Vial	Regular
Tenecteplase	Vial	Specific CCU Trauma RR
Tirofiban inj 5mg/100ml	Bottle	Specific (Cardiology)
Tranexamic Acid 100mg/ml (5ml)	Amp	Specific
Vitamin K 10mg/ml (1ml)	Amp	Regular
TABLETS/CAPSULES		
Acenocoumarol 4mg	Tab	Specific
Asprin 350Mg (Asprin 350mg + Cal Carbonate 105mg + Anh. Citric Acid 35 mg)	Tab	Regular
Warfarin 2.5mg/5mg	Tab	Specific
OINTMENTS		
Heparin & Nicotamide (Thrombophob) Ointment (20gm)	Oint	Regular

ANTI ASTHMATIC MEDICINE & ANTITUSSIVE		
INJECTIONS		
Aminophylline 25 mg / ml Injection.(10ml)	Amp	Regular
Etophylline 169.mg +Theophylline 50.6mg)/2ml (2ml) (Deriphyllin)	Amp	Regular
Hydrocortisone Sodium Succinate 100 mg Injection	Vial	Regular
Mistabron (mucolytic agent) 600mg/3ml	Amp	Specific
Terbutaline Sulphate 0.5 mg / ml Injection (1ml)	Amp	Regular
TABLETS/CAPSULES		
Bromhexine hydrochloride 8mg	Tab	Regular
Long acting Theophylline 200mg/400mg	Tab	Specific
Salbutamol Sulphate 4 mg Tablet	Tab	Regular
Theophyllin 23 mg +Etophylline77mg Tablets	Tab	Regular
Theophyllin 69mg +Etophylline231mgTablet	Tab	Regular

SYRUPS		
Bromhexine hydrochloride Syrup 4mg/5ml	Bottle	Specific
Dexamethorphan 30mg/5ml	Bottle	Regular
Salbutamol Sulphate 2 mg / 5 ml Syrup 100ml	Bottle	Specific
NEBULISER		
Budesonide Solution 1mg/2ml (2ml)	Respule	Regular
Ipratropium bromide 250 mcg/ml (15ml) Solution	Respule	Regular
Salbutamol Solution 5mg/ml (15ml)	Respule	Regular
INHALER		
Beclomethasone Dipropionate 250 mg/dose Inhaler-200MD	Inhaler	Specific (Respiratory Clinic)
Beclomethasone Dipropionate 50 mg /dose Inhaler 200MD	Inhaler	Specific (Respiratory Clinic)
Budesonide (100mcg /puff)	Inhaler	Specific (Respiratory Clinic)
Budesonide +fomoterol (200mcg+6 mcg)	Inhaler	Specific (Respiratory Clinic)
Salbutamol 100 mcg / dose Inhaler-200MD	Inhaler	Specific (Respiratory Clinic)
Tiotropium Bromide 20mcg/puff (200 MD)	Inhaler	Specific (Respiratory Clinic)
Budesonide (200mcg /puff) Metered Dose Inhaler	Inhaler	Specific (Respiratory Clinic)
Ipratropium metred dose inhaler 200 mc/ dose	Inhaler	Specific
Salbutamol 200 mcg / dose	Inhaler	Specific (Respiratory Clinic)
GASTRO INTESTINAL TRACT DISORDERS		
ANTACIDS & OTHER ANTIULCER MEDICINES		
INJECTIONS		
Octreotide 500mcg	Vial	
Pantaprazole 40mg/10ml (10ml)	Vial	Regular
Ranitidine Hydrochloride 25 mg / ml Injection 2ml.	Amp	Regular
TABLETS/CAPSULES		
Antacid Tab (Dried Aluminum Hydroxide gel 300mg, Magnesium aluminium silicate hydrate 50mg, magnesium hydroxide 25 mg, simethicone 25mg Tablets)	Tab	Regular
Pantoprazole 40 mg	Tab	Regular
Ranitidine Hydrochloride 150 mg Tablets	Tab	Regular
SYRUPS		
Alumina and Magnesia Oral Suspension 200ml	Bottle	Regular

ANTIEMITICS		
INJECTIONS		
Ondansetron (Emeset)2mg /ml (2ml)	Amp	Specific
Metoclopramide Hydrochloride 5 mg / ml Injection 2ml	Amp	Regular
Promethazine Hydrochloride 25 mg / ml Injection 2ml	Amp	Regular
TABLETS/CAPSULES		
Prochlorperazine Maleate 5 mg Tablets (Stemetil)	Tab	Regular
Domperidone 10mg	Tab	Regular
Metoclopramide HCl 10 mg tab	Tab	Regular
SYRUPS		
Domperidone 5mg/5ml (30ml)	Bottle	Specific
Metoclopramide Hydrochloride 10 mg Tab	Tab	Regular

LAXATIVE		
TABLETS/CAPSULES		
Bisacodyl 5mg tablet	Tab	Regular
SYRUPS		
Liquid Lactulose (lactulose 10gm/ 15ml) 100ml	Bottle	Regular
Liq.Paraffin 3.75ml+Milk of magnesia 11.25ml per 15ml (Cremaffin) 170ml pack	Bottle	Regular

ANTIDIARRHOEAL		
TABLETS/CAPSULES		
Furazolidone 100 mg Tablets	Tab	Specific

ANTISPASMODIC		
INJECTIONS		
Hyoscine Butyl Bromide 20 mg / ml Injection 1ml	Amp	Regular
TABLETS/CAPSULES		
Hyoscine Butyl Bromide 10 mg Tablets	Tab	Regular

ENDOCRINOLOGY**INJECTIONS**

ACTH (Synacthen) 250 mg inj Desmopressin spray Bottle User should mention strength and packing at the time of sending demand		Specific (Endocrinology)
	Bottle	Specific Endocrinology

TABLETS/CAPSULES

Thyroxin Sodium 100mcg tablets	Tab	Regular
Carbimazole 5mg	Tab	Specific restricted endocrinology
Cabergoline 0.5 mg	Tab	Specific, to be issued against the sign of endocrinologist

ANTIDIABETIC MEDICINES**INJECTIONS**

Insulin (Plain) 40 IU / MI Injection 10ml (Human)	Vial	Regular
Insulin(Lente) 40IU/MI Injection 10ml (Human)	Vial	Regular
Mixtard25:75 (25% Soluble Insulin+75% Isopane Insulin)/ 40IU/MI (10ml)	Vial	Regular
Mixtard30:70 (30%Soluble Insulin+70%Isophane Insulin)/ 40 IU/MI (10ml)	Vial	Regular

TABLETS/CAPSULES

Glibenclamide 5 mg Tablets	Tab	Regular
Glipizide 5mg	Tab	Regular
Metformin 500 mg Tablets	Tab	Regular
Pioglitazone 15mg	Tab	Regular

CORTICOSTEROIDS**INJECTIONS**

Dexamethasone Sodium Phosphates 4 mg / ml Injection 2ml	Amp	Regular
Dexamethasone Sodium Phosphates 4 mg / ml Injection 2ml	Amp	Regular
Hydrocortisone sodium succinate 100mg	Vial	Regular
Methylprednisolone Acetate 125\500\1000mg	Vial	Specific

TABLETS/CAPSULES

Dexamethasone 0.5 mg Tablets	Tab	Regular
Prednisolone 5mg/10mg tablets	Tab	Regular
Prednisolone 20mg Scored tablets	Tab	Regular
Fludrocortisone 100 mcg Tablet	Tab	Specific Endocrinology
Hydrocortisone 5 mg tab	Tab	Specific Endocrinology

GONADAL / SEX HORMONES		
INJECTIONS		
Levonorgestrel Intra Uterine contraceptive device	IUCD	Specific OB.GY
Testosterone 100 mg/250 mg Inj		Specific Endocrinology
LHRH (Triptorelin) 0.1 mg Inj		Specific Endocrinology
Human Chorionic Gonadotropic hormone 2000/5000 IU		Specific Endocrinology
TABLETS/CAPSULES		
Progesterone 10 mg Tab	Tab	Specific Endocrinology
Estrogen Premarin 0.625 mg	Tab	Specific Endocrinology
Ethinyl estradiol 30 mcg + levonorgestrel 150 mcg (oral contraceptive)	Tab	Specific Endocrinology
Estradiol Valerate 1 mg	Tab	Specific
Norethindrone acetate 5 mg	Tab	Regular
Danazol 200 mg tab	Tab	Regular

DERMATOLOGY		
INJECTIONS		
Adrenaline Bitartrate 1 mg / ml Injection 1ml	Amp	Regular
Dexamethasone Sodium Phosphate 4 mg / ml Injection 2ml	Amp	Regular
Hydrocortisone sodium 100mg	Vial	Regular
Pheniramine Maleate 22.75 mg / ml Injection 2ml	Amp	Regular
Triamcinolone 40 mg/ml Inj (1 ml)	Vial	Specific Skin
TABLETS/CAPSULES		
Acetretin 25mg	Tab	Specific
Cetirizine 10 mg	Tab	Regular
Clofazimine 100mg	Tab	Specific
Cyproheptadine 4mg	Tab	Regular
Dexamethasone 0.5 mg	Tab	Regular
Hydroxyzine HCl 25mg/10mg	Tab	Specific
Pheniramine Maleate 25 mg	Tab	Regular
Thalidomide 50mg/100mg	Tab	Specific
Methoxypsoralen 10 mg	Tab	Specific Skin
SYRUPS		
Cyproheptadine Syrup 2mg/5ml 200ml	Bottle	Regular
Hydroxyzine hydrochloride 10mg/5ml (100ml)	Bottle	Specific
Promethazine Hydrochloride 2.5mg/5ml (100ml)	Bottle	Regular

CREAMS/OINTMENTS/LOTION/POWDER		
Benzyl Benzoate 25% w/w Lotion 100ml	Oint.	Regular
Betamethasone 0.05% w/w Ointment 15gm	Oint.	Regular
Boric Acid Powder 500gm	Pkt	Regular
Calamine powder 500gm	Pkt	Regular
Clotrimazole 1% w/w cream 15 gm	Oint.	Regular
Clotrimazole 1% w/w Lotion 15ml	Bottle	Regular
Coal Tar 6%+ Salicylic Acid 3% ointment	Oint.	Specific
Framycetin Skin cream 20gm/100gm	Oint.	Regular
G B H C 1% w/w Lotion 100ml	Bottle	Regular
Glycerine	Can	Regular
Lanolin 500gm	Bottle	Regular
Liq. Piscis carb	Bottle	Regular
Polymixin B sulphate 5000 unit + neomysin sulphate 1700unit Powder 10gm	Bottle	Regular
Polymixin B sulphate 5000 unit + neomysin sulphate 1700unit Skin Ointment 20gm	Oint.	Regular
Potassium Permanganate crystals 500gm	Bottle	Regular
Povidone Iodine 5% w/v soln.100ml	Bottle	Regular
Povidone Iodine 5% w/w cream 250gm	Jar	Regular
Povidone Iodine scrub 7.5% 500ml	Bottle	Regular
Salicylic Acid Powder 500gm	Pkt	Regular
Silver Sulphadiazine Cream 1% w/w 500gm	Jar	Regular
Vaseline (soft paraffin)	Can	Regular
Zinc Oxide Powder 500gm	Pkt	Regular

EYE & E.N.T.		
INJECTION		
Hyaluronidase 1500 IU/ ml Injection (1ml)	Vial	Regular
TABLETS/CAPSULES		
Acetazolamide 250 mg Tablets	Tab	Regular
Betahistine hydrochloride 16mg		Specific (ENT)
Cetirizine 10mg	Tab	Regular
EYE/EAR DROPS , OINTMENTS & SOLUTIONS		
Alkaline nasal powder (1part sod.bicarb, 1part sod.biborate,2parts sod.chloride)	Pkt	Regular
Apra clonidine 1% eye drop	Vial	Specific
Atropine Sulphate 1% Eye Ointment 5gm	Oint	Regular
Betamethasone Eye/ Ear Drop 0.5mg/ml 15ml	Vial	Regular
Bimatoprost 0.03% + Timolol 0.5% Eye Drop (At Leat 80 Drops/ Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm

Brimonidine tartarate 0.15% (5 ml) (At Least 120 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
Chloramphenicol 0.5% Drops Eye 5ml	Vial	Specific
Chloramphenicol 1% Ointment Eye Applicaps	Applicap	Regular
Ciprofloxacin HCl 0.3%+Dexamethasone 0.1% Ear Drops 5ml	Vial	Regular
Ciprofloxacin Hydrochloride 0.3% Drops Eye/ear 5ml	Vial	Regular
Clotrimazole 1% ear drop 10ml	Vial	Regular
Dorzolamide HCl 2% (5 ml) (At Least 120 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
Gatifloxacin 0.3% eye drops 5ml	Vial	Regular
Gentamicin Sulphate 0.3% Drops 5ml	Vial	Regular
Glucose in glycerin 25%	Vial	Regular
Homatropine Hydrobromide 2% Eye Drops 5ml	Vial	Regular
Hydroxy Propyl Methyl Cellulose 2% (2ml)	Pfs	Specific
Ichthyol glycerin ear drops	Vial	Regular
Latanoprost 0.005% (2.5 ml) eye drop (At Least 80 Drops/Vial with metered dose/ controlled dropper)	Eye drop	Specific Ophthalm
Lidocaine lozenges (200)	lozenge	Specific (ENT)
Liquid paraffin	Bottle	Regular
Oxymetazoline Hydrochloride 0.05% Nasal Drops 10ml	Vial	Regular
Paracain 0.5% Eye Drop 5ml	Vial	Regular
p-dichlorobenzene 2% + benzocaine 2.7% chlorbutol 5% + terpentine oil 15% 10ml drop (soliwax)	Vial	Regular
Phenylephrine Hydrochloride Ophthalmic Solution 10% 5ml	Vial	Regular
Pilocarpine 2% Eye Drops 5ml	Vial	Regular
Polymyxin B sulph. 5000u + neomycin sulph. 1700u Eye Ointment 5gm	Oint	Regular
Proparacaine 0.5% eye drop	Vial	Specific
Sulphacetamide Sodium 10% Eye Drops 10ml	Vial	Specific
Sulphacetamide Sodium 20% Eye Drops 10ml	Vial	Regular
Timolol Maleate 0.25% Eye Drops 5ml	Vial	Regular
Timolol Maleate 0.5% Eye Drops 5ml	Vial	Regular
Travoprost 0.004% (2.5 ml) (At Least 80 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm
Travoprost 0.004% + Timolol 0.5% (2.5 ml) (At Least 80 Drops/Vial with metered dose/ controlled dropper)	Eye Drop	Specific Ophthalm

CYTOTOXIC MEDICINES (Anti-Neoplastic)		
INJECTIONS		
5-Fluorouracil 500mg / 5 ml Injection 5ml	Vial	Specific
Adriamycin 50mg	Vial	Specific
Basiliximab inj Strength as per user demand		Specific
Bleomycin 15 mg Inj	Vial	Specific (Pediatrics)
Cyclophosphamide 500 mg/1000mg Injection(powder form)	Vial	Specific
Cyclosporine 100 mg / ml Concentrate for Injection 50ml	Bottle	specific
Cytarabine 100mg/vial, 1 gm/vial Inj	Vial	Specific (Pediatrics)
Dacarbazine 200/500 mg/vial Inj	Vial	Specific (Pediatrics)
Daunorubicin 20 mg Inj	Vial	Specific (Pediatrics)
Doxorubicin Hydrochloride 2mg / ml Injection 5ml/25ml	Vial	Specific
L -asparaginase 5000/10000 KU	Vial	Specific
Leucovorin calcium 50mg	Vial	Specific
Methotrexate 50 mg / ml Injection 2ml	Vial	Regular
Rituximab 500 mg Inj		Specific
Vinblastine 10 mg Inj	Vial	Specific Pediatrics
Vincristine Sulphate 1 mg / ml Injection 1ml	Vial	Regular
TABLETS/CAPSULES		
Cyclophosphamide 50 mg Tablets	Tab	Specific
Methotrexate 2.5 mg Tablets	Tab	Specific
Procarbazine Hcl 50 mg Capsules	Tab	Specific

IMMUNOMODULATORS MEDICINES		
INJECTIONS		
Basiliximab inj (strength as per demand of user)		Specific (renal transplant)
Cyclosporine 100 mg / ml Concentrate for Injection 50ml Rituximab 500 mg Inj	Bottle	Specific
TABLETS/CAPSULES		
Cyclosporine 50 mg/100mg Capsules	Cap	Specific
Mycophenolate mofetil (strength as per demand of user)	Tab	Specific (renal transplant)
Tacrolimus (strength as per demand of user)	Tab	Specific (renal transplant)

HAEMOPOEITIC DRUGS		
INJECTIONS		
Erythropoetin 20000 iu	Vial	Nephrology
Erythropoetin 3000iu /2000iu	Vial	Nephrology/Pediatrics
Filgrastim 300 mcg	PFS	Specific Pediatric surgery
Granulocyte CSF 300 mcg inj		Specific Pediatrics, CTVS
Iron dextran (50 mg/ml) [Imferon] 2ml	Amp	Specific

SERA , IMMUNOLOGICALS & BLOOD PRODUCTS		
INJECTIONS		
Anti gas gangrene serum (AGGS) 10000 IU	Vial	Regular
Anti Rabies Serum 300 IU / ml (5ml)	Vial	Regular
Antisnake Venom (cobra-0.60mg, russell viper-0.60 mg, common krait-0.45mg, saw scaled viper-0.45 mg) /ml (10ml)	Vial	Regular
Anti Thymocyte globulin (A T G) 250mg	Vial	Regular
Antitetanus Human Immunoglobulin 500 IU Injection(Tetglob) (1.5ml) Hepatitis immunoglobulin 100IU/2ml	Amp	Regular Specific (Pediatrics)
Human Immunoglobulin 5gm\100ml (100ml) IVIG 1g/20ml ampoules	Bottle	Specific Nephrology Specific (Pediatrics)
Thymoglobulin / inj Anti-Thymocyte Globulin (strength as per demand of user)		Specific (Renal Transplant)

VACCINES		
Anti Rabies Vaccine(T C A R V) 2.5 IU/ 0.5ml(single dose) (0.5ml)	Amp	Regular
Anti Tetnus Vaccine 10Doses (5ml)	Vial	Regular
Anti Tetnus Vaccine 5 Doses (2.5ml)	Vial	Regular
PPD 5 TU / 0.1ml (5ml)	Vial	Specific
Yellow Fever Vaccine (5/10doses)	Vial	Specific

GENITO URINARY		
INJECTIONS		
Methyl Ergometrine Maleate 0.2 mg / ml Injection 1ml	Amp	Regular
Oxytocin 5 \10 IU / ml (1ml)	Amp	Regular
Prostaglandin F2-ALPHA 125\250 mcg	Pfs	Specific

TABLETS/CAPSULES		
Clotrimazole vaginal pessaries 100mg	Pessaries	Regular
Danazol 200mg	Tab	Regular
Estradiol valerate 1mg	Tab	Specific
Ethamsylate 500 mg/250 mg	Tab	Regular
Misoprostol 100mcg/200mcg	Tab	Specific
Norethindrone acetate 5mg	Tab	Regular
Phenazopyridine (Pyridium) 200mg	Tab	Specific
Tamulosen 0.4 mg	Tab	Specific (Nephro)
Terrazocin 2mg/1mg	Tab	Spec Urology
Tranexemic Acid 100mg	Tab	Regular
CREAM		
Estroil Cream	Cream	Regular
SYRYUP		
Di-sodium hydrogen Citrate (alkacitral) 1.4gm / 5ml(100ml)	Bottle	Regular

ELECTROLYTE		
INJECTION		
Calcium Gluconate 10% w/v Injection (10ml)	Amp	Regular
Potassium chloride 150mg/10ml (10ml)	Amp	Regular
POWDER		
Oral Rehydration Salts 27.9gm	Powder	Regular

General large volume parenterals		
I.V. FLUIDS		
0.9% Normal Saline (N\ S) 500 ml	Bottle	Regular
3% Normal Saline (N\ S) 50 ml	Bottle	Specific
3% sodium chloride I/V 250 ml		Specific (Pediatrics)
Compd.Sod. Lactate (R\ L) 500ml	Bottle	Regular
Dext. Normal Saline (DNS) 50 ml	Bottle	Specific
Dext. Normal Saline (DNS) 500 ml	Bottle	Regular
Dextrose 10% 500 ml (D10%)	Bottle	Regular
Dextrose 25% 100 ml	Bottle	Regular
Dextrose 5% 500 ml (D5%)	Bottle	Regular
Dextrose 50 % 100 ml	Bottle	Regular
Isolyte-P - Paediatric maintenance infusion (Mutiple electrolyte & dextrose 5%) 500 ml	Bottle	Regular
Isotonic electrolyte solution Chloride/lactate free IV infusion	Bottle	Specific Anesthesia
Mannitol 20% 350 ml	Bottle	Regular

Plasma Expander		
Dextran 40 (500ml)	Bottle	Specific
Dextran 40, 10% w/v (500ml)	Bottle	Specific
Haemaccel 500 ml	Bottle	Regular
Human Albumin 20% (100ml/50ml)	Bottle	Regular
Hydroxy ethyl starch 10% 500ml	Bottle	Regular
Hydroxy ethyl starch 6% 500ml	Bottle	Regular

Dialysis fluid		
C.A.P.D. fluid 1.5%	Can	Specific
H.D. fluid Acetate 10lt. Can	Can	Specific
H.D. fluid Part A 10lt. Can	Can	Specific
Peritoneal Dialysis (P.D.) Fluid. (5 lit. Can)	Can	Regular

IRIGATION SOLUTION		
Distilled Water 5lt.can	Can	Specific
Normal Saline 2000ml (Irrigation Solution)	Bottle	Specific

MISCELLANEOUS		
INJECTIONS		
caffeine citrate injection (3ml) and Oral preparation (03ml & 1.5 ml)		Specific (Pediatrics)
Polidocanol 3%	Inj	Specific (Gastroenterology)
Prostaglandin E 1	Amp	Specific (Paeds)
Sodium bi carbonate 7.5 % w/v (10ml) Surfactant bovine/synthetic 3ml/8ml	Amp	Regular
Replaced by Natural Surfactant Troponin I kit	Vial	Neonatology Specific (Pediatrics)
Water for Injection 5 ml	Amp	Regular
Evicel (Fibrin sealant)	Vial	Specific Neurosurgery, CTVS
TABLETS/CAPSULES		
Allopurinol 100 mg	Tab	Specific (Nephro)
calcium acetate	Tab	Specific
Dextrose Powder 100gm	Powder	Regular
Gum Paint 20gm	Vial	Regular
Flurescein 20% 3ml	Vial	Specific(Eye)
Human milk fortified sachets (as per specification enclosed)	Sachet	Specific (Pediatrics)
Liquid paraffin	Bottle	Regular
Low birth weight formula 500gm box as per specification enclosed by the department	Box	Specific (Pediatrics)

